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FCC ID: Q78ZXR10W800A

(5.15GHz-5.25GHz) Low Channel BPXK 802.11a
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ZTE Corporation

FCC ID: Q78ZXR10W800A

(5.15GHz-5.25GHz) High Channel BPXK 802.11a
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ZTE Corporation FCC ID: Q78ZXR10W800A

(5.15GHz-5.25GH2) Middle Channel BPK 802.11a

Ditm 8 [T1) REH 300 Wiz [T T -1
@R#f Lvl 0.435 oB vad 1 HHz
W) cEa 24 E48258E0 Hiz SuT SO0 as unia din
a0
0.5 FE Of ofl CIEEE L -3§.07 el gy
] rﬂ .|asu.1.as GHe
2 1 LR [REE. il

34 . BAT2HRE0 Mg

Hbims f2 o KMMM“-‘W\I 11

|— e [27.68 Hoo-H %

|

Center 5.3 GHx & HHzs pan B0 HHz
e

Dol 25 . MaR 2004 17:24:51

(5.15GHz-5.25GH2) High Channel BPK 802.11a

Daita 1 [T1] RBEH 300 =Hz ¥ Al 0 o8
@“cl Lwl .36 =B VBH 300 &Hz
30 cEm 23, AdSH93 7S HHe SHT B00 =e [TESR] din
20.5 §8 Of Fmgt iliTil 2y.27 -'.l-:inl-
L. 2ITIMATE GHE
= ST ]

F o qlﬁ.aas?s Mz

=4
l_\,._,..uﬂ"" "l"'-‘-l..\.,.w
a0
-B
) Cenier 5.739858735 EHz 5 Pz Span S50 nHe
Oate: Z5.MaR 2008 I7:SL:15 L

Report # RSH04031611Rpt_revl Page 62 of 122 FCC Part 15.247 & 15.407 Test Report




ZTE Corporation FCC ID: Q78ZXR10W800A

(5.25GHz-5.35GHz) Low Channel BPXK 802.11a
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ZTE Corporation FCC ID: Q78ZXR10W800A

(5.25GHz-5.35GHz) High Channel BPXK 802.11a
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ZTE Corporation

FCC ID: Q78ZXR10W800A

(5.725GHZz-5.825GH2) Middle Channel BPK 802.11a
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ZTE Corporation FCC ID: Q78ZXR10W800A

§15.247(d) & §15.407(a)(2) - POWER SPECTRAL DENSITY

Standard Applicable

According to §15.247 (d), for direct sequence systems, the peak power spectral density conducted from the
intentional radiator to the antenna shall not be greater than 8 dBm in any 3 kHz band during any time
interva of continuous transmission.

According to 815.407(a) (1), for the band 5.15-5.25 GHz, the peak power spectra density shall not exceed
4 dBm in any 1-MHz band. If transmitting antennas of directiona gain greater than 6 dBi are used, both
the peak transmit power and the peak power spectra density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

According to §15.407(a) (2), for the band 5.25-5.35 GHz, the peak power spectral density shall not exceed
11 dBmin any 1-MHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the peak transmit power and the peak power spectra density shall be reduced by the amount in dB that the
directiona gain of the antenna exceed 6 dBi.

According to 815.407(a) (3), for the band 5.725-5.825 GHz, the peak power spectral density shall not
exceed 17 dBm in any 1-MHz band. If transmitting antennas of directiona gain greater than 6 dBi are
used, both the peak transmit power and the peak power spectral density shall be reduced by the amount in
dB that the directional gain of the antenna exc&ols 6 dBi.

M easur ement Procedure

1. Check the calibration of the measuring instrument using either an internal calibrator or a known signa
from an externa generator.

2. Position the EUT was set without connection to measurement instrument. Turn on the EUT and
connect its antenna terminal to measurement instrument via alow loss cable. Then set it to any one
measured frequency within its operating range, and make sure the instrument is operated in its linear
range.

3. Adjust the center frequency of SA on any frequency be measured and set SA to 6MHz span mode.
And then, set RBW and VBW of spectrum analyzer to proper value. (DTS)

4. Adjust the center frequency of SA on any frequency be measured and set SA to 50MHz span mode.
And then, set RBW and VBW of spectrum analyzer to proper value. (UNII)

5. Repeat above procedures until al frequencies measured were complete.

Test Equipment List and Details

_— . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
R/S rum Anayzer FSEM 849720/019 2003-10-30 | 2004-10-29

M easur ement Result

Environmental Conditions

Temperature: 24° C
Relative Humidity: 63%
ATM Pressure: 1100 mbar
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ZTE Corporation

FCC ID: Q78ZXR10W800A

24GHz-2.4835GHz Power Spectral Density BPSK 802.11b

Channel Frequency Peak Power Spectral Standard (dBm) Result
(MH2z) Density (dBm)
Low Channel 2412 -8.40 £8 Pass
Middle Channel 2437 750 £8 Pass
High Channel 2462 6.33 £8 Pass
2.4GHz-2.4835GHz Power Spectral Density BPSK 802.11g
Channel Frequency Peak Power Spectral Standard (dBm) Result
(MH2) Density (dBm)
Low Channel 2412 -10.92 £8 Pass
Middle Channel 2437 -11.29 £8 Pass
High Channel 2462 -9.91 £8 Pass
5.15GHz-5.25GHz Power Spectral Density BPSK 802.11a
Channel Frequency Peak Power Spectral Standard (dBm) Result
(MH2) Density (dBm)
Low Channel 5175 2.74 £4 Pass
Middle Channel 5201 3.00 £4 Pass
High Channel 5234 0.90 £4 Pass
5.25GH z-5.35GHz Power Spectral Density BPSK 802.11a
Channel Fregquency Peak Power Spectral Standard (dBm) Result
(MH2) Density (dBm)
Low Channel 5258 3.52 £11 Pass
Middle Channel 5284 1.92 £11 Pass
High Channel 5320 343 £11 Pass
5.725GHz-5.825GHz Power Spectral Density BPSK 802.11a
Channel Frequency | Peak Power Spectral Standard (dBm) Result
(MH2z) Density (dBm)
Low Channel 5746 3.55 £17 Pass
Middle Channel 5785 356 £17 Pass
High Channel 5806 3.29 £17 Pass
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ZTE Corporation FCC ID: Q78ZXR10W800A

(2.4GHz-2.4835GHz) Low Channel BPK 802.11g
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ZTE Corporation FCC ID: Q78ZXR10W800A

(2.4GHz-2.4835GHz) High Channel BPK 802.11g
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ZTE Corporation

FCC ID: Q78ZXR10W800A

(2.4GHz-2.4835GHz) Middle Channel BPK 802.11b

HBrhe [1el L] 3 kHz oAt 30 o
'@'nw Ly -7.50 cBa VBU 3 kHz
0.5 a8 Z.43701802 BEHz EHT 00 = Wit b
Rt Ry T Tt -A.50 = =
2. 43701R0ZE BHY
e B ¥
o —
i 1V EM EL T
i
ety =i
gl N M-H“""”"h
1 — J%W— B
*MW
0
-B3 -
Ceriur 2.43701503 GHs 100 KMz, Span 1 HHz

4 byt

DOule 2a.rnaR . F004  13:18:3

(2.4GHZz-2.4835GHz) High Channel BPSK 802.11b

Farkes 1 IT1] REH 3 Mz BF &by 30 &8
@'—:qr el 6.33 cfim wWEH 3 kHz
10,5 cbm 2. aEE1E0T Grz ST 00 s unit ciim
£
0.5 FB Of ol v [[T1] -1.'33 B
2. 45301803 Bz
- R ——
1 IMIE~ iHi
o
10 L
L AP e
g
ol MLM ”..-M"’U""“ ;
%Lh»m'
Y I—
a
o |
Cinber 226201503 GHz 100 kHes Spam 1 BH:
Oate: 74.FIAR. 20404  L1:24:36 e i

Report # RSH04031611Rpt_revl Page 70 of 122

FCC Part 15.247 & 15.407 Test Report




ZTE Corporation

FCC ID: Q78ZXR10W800A

(5.15GHz-5.25GHz) Low Channel BPXK 802.11a
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ZTE Corporation

FCC ID: Q78ZXR10W800A

(5.15GHz-5.25GHz) High Channel BPXK 802.11a
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ZTE Corporation FCC ID: Q78ZXR10W800A

(5.725GHZz-5.825GH2) Middle Channel BPK 802.11a
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ZTE Corporation FCC ID: Q78ZXR10W800A

§15.247(c) - 100 KHZ BANDWIDTH OF BAND EDGES

Standard Applicable

According to 815.247(c), in any 100 kHz bandwidth outside the frequency bands in which the spread
spectrum intentiond radiator is operating, the radio frequency power that is produced by the intentiona
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a radiated measurement. In
addition, radiated emissions which fal in the restricted bands, as defined in §15.205(a), must also comply
with the radiated emission limits specified in 815.209(a) see §15.205(c)).

M easur ement Procedure

1. Check the calibration of the measuring instrument using either an internal calibrator or a known signa
from an externa generator.

2. Position the EUT without connection to measurement instrument. Turn on the EUT and connect its
antenna terminal to measurement instrument via alow loss cable. Then set it to any one measured
frequency within its operating range, and make sure the instrument is operated in its linear range.

3. Set both RBW and VBW of spectrum analyzer to 100 kHz with a convenient frequency span including
100kHz bandwidth from band edge.

4. Measure the highest amplitude appearing on spectral display and set it as areference level. Plot the
graph with marking the highest point and edge frequency.

5. Repeat above procedures until al measured frequencies were complete.

Test Equipment List and Details

. . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
RIS Spectrum Andyzer FSEM 849720/019 | 2003-10-30 [ 2004-10-29

M easur ement Result

Environmental Conditions

Temperature: 24° C
Relative Humidity: 63%
ATM Pressure: 1100 mbar
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ZTE Corporation FCC ID: Q78ZXR10W800A

(2.4GHz-2.4835GHz) Low Channel BPK 802.11g
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ZTE Corporation

FCC ID: Q78ZXR10W800A

(2.4GHz-2.4835GHz) Low Channel BPK 802.11b
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ZTE Corporation FCC ID: Q78ZXR10W800A

(5.15GHz-5.25GHz) Low Channel BPXK 802.11a
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ZTE Corporation
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(5.25GHz-5.35GHz) Low Channel BPK 802.11a
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(5.725GHZz-5.825GH2) Low Channel BPK 802.11a
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815.407(a)(6) — The Ratio of the Peak Excursion of the M odulation Envelopeto
the Peak Transmit Power

Standard Applicable

According to §15.407(a)(6), the ratio of the peak excursion of the modulation envelope (measured using a
peak hold function) to the peak transmit power (measured as specified above) shall not exceed 13dB across
any 1MHz bandwidth or the emission bandwidth whichever is less.

Test Procedure

For thistest, the EUT’ s antenna was removed and replaced with a SMA jack to UMP2.0 plug test cable, so
output power levels were calculated from conducted emission levels.

The analyzer center frequency was set to the EUT carrier frequency. For the peak value trace A, the
analyzer resolution and video bandwidth were set to IMHz. Do a MAX HOLD, then VIEW. For the
average value trace B, the analyzer resolution bandwidth was set to IMHz, the video bandwidth was set to
30kHz. MAX HOLD then VIEW trace B also.

The delta from the peak value trace and the Average should not exceed 13dBm across any 1IMHz
bandwidth.

Test Equipment List and Details

. . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
R/S Spectrum Analyzer FSEM 849720/019 2003-10-30 | 2004-10-29

M easurement Result

Environmental Conditions

Temperature: 24° C
Relative Humidity: 63%
ATM Pressure: 1100 mbar

Please see the hereinafter plots for more detail.

Report # RSH04031611Rpt_revl Page 80 of 122 FCC Part 15.247 & 15.407 Test Report




ZTE Corporation FCC ID: Q78ZXR10W800A

(5.15GHz-5.25GHz) Low Channel BPXK 802.11a
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(5.15GHz-5.25GHz) High Channel BPXK 802.11a
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(5.25GHz-5.35GH2) Middle Channel BPK 802.11a
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(5.725GHZz-5.825GH2) Low Channel BPK 802.11a

Owlia 1 1721 REH 1 Rz AF ik A =B
@HEP Lwl -10.20 o8 whHH 10 -z
1IN Bm -EQ1.E0F20EL ] kg ST 500 ns untt cEa
IN.E FE DF =1 TITH] .03 :Bnl-
5. FE3440048 . Bz
= LAt —T 7T 2 |
-8t E0320E41 kHE

!_,w-r—--aﬁ-—-_-—'""'"w—ﬂ-’—u-u— e e R

o . 1
e pdu | L A
IEH/-"_'_'_ g R ooty iy | —'-v—\.n—.\.c—ur\.l_‘_\ 2an

B
-'n' |
Canter 5. 7445430B5 BHz 2 PiHzs ?._.‘. 20 FHz
e
Dadtat 31 M, 2004 104148 ‘*""ﬁ 11

(5.725GHZz-5.825GH2) Middle Channel BPK 802.11a

Oelim 1 1721 Gl 1 fHz KF AilL 30 o8
®I‘.ul Lwl =3, 04 B WY 1 rHe
30 g8 B0 160 F20E4 hHZ ST 500 we= unli Ba
= 20.5 BB Of fagl 1 |IT1] A.43 d -
5. PATITHESS BHZ
o ST [T BT

%I].IEE3 LL

R s b

2 na
i1 ! :

-4
i 1
Conter 5. 7A43456052 GHz 2 PHzs Span 30 MH:
el 1
Dute: Ju.mAR 2004 1153904 st

Report # RSH04031611Rpt_revl Page 84 of 122

FCC Part 15.247 & 15.407 Test Report




FCC ID: Q78ZXR10W800A

ZTE Corporation

(5.725GHz-5.825GH2) High Channel BPK 802.11a

Dalia 1 [T2) RBH 1 fHg 7 mtt 30 o8
:; et Lvl -8.51 dB vBH 1 fHz
30 b -1 .2BFEES13 kg ST BO0 ns LAk dfim
k-
F0.E [B DFfnft " (711 5
[ _] Lﬁl-
» 5. BOTEI|I62 EHz
i al|trel -ln G
41.78256861F MHz
1
1
vl 1 iHa
i [T = o o ] T

o

SpeEn 20 MMz

n"‘-"'ﬂ —

Canlar 5. B04945293 Gez 2 Mzs

Dain: I1.mR, 2004 371:37:37

FCC Part 15.247 & 15.407 Test Report

Report # RSH04031611Rpt_revl Page 85 of 122




ZTE Corporation FCC ID: Q78ZXR10W800A

§15.203 - ANTENNA REQUIREMENT

Standard Applicable

For intentional device, according to § 15.203, an intentiond radiator shall be designed to ensure that no
antenna other than that furnished by the responsible party shall be used with the device.

And according to § 15.247 (1), if transmitting antennas of directional gain greater than 6 dBi are used the
power shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

According to 8§ 15.407 (d), any U-NII device shall use atransmitting antennathat is an integral part of the
device.

Antenna Connected Construction

The antenna connector is designed with permanent attachment and no consideration of replacement.
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§15.205, §15.209(a), §15.407(b)(5), §15.407(b)(6) - SPURIOUS RADIATED
EMISSION

M easur ement Uncertainty

All measurements involve certain levels of uncertainties, especialy in field of EMC. The factors
contributing to uncertainties are spectrum analyzer, cable loss, antenna factor calibration, antenna
directivity, antennafactor variation with height, antenna phase center variation, antenna factor frequency
interpgllb a_%i_on, measurement distance variation, site imperfections, mismatch (average), and system
repeatability.

Based on NIS 81, The Treatment of Uncertainty in EMC Measurements, the best estimate of the
uncertainty of aradiation emissions measurement at BACL is +4.0 dB.

EUT Setup

Ant. Tow Ldm

Yariahle

EUT& u 3m o /
Support Units
Turn Tahle

~—— ]
e

osm | ——

Ground Plane

Test Rﬂceive;;
"

"

ot L |
M loooa

The radiated emission tests were performed in the open area 3-meter test Site, using the setup accordance
with the ANSI C63.4-2001. The specification used was the FCC Part 15 Class B limits.

The externa 1/0 cables were draped a ong the test table and formed a bundle 30 to 40 cm long in the
middle.

The spacing between the peripherals was 10 cm.
The Host PCwas connected to a 120 VAC/ 60Hz power source.
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Spectrum Analyzer Setup
The system was investigated from 30MHz to 1000MHz.

During the radiated emission test, the spectrum analyzer was set with the following configurations:

Frequency Range RBW Video B/W
30 — 1000MHz 100KHz 100KHz
Test Equipment List and Details
Manufacturer Description M odel Serial Number Cali[;J;taetion Cgﬂggﬂ;gn
R/S Spectrum Andyzer FSEM 849720/019 2003-10-30 | 2004-10-29
HP Amplifier 8447D 2944A 09795 2003-8-5 2004-8-4
ETS Log periodic 3146 9603-4421 | 200385 | 2004-84
ETS Biconica Antenna 3110B 3360 2003-8-5 2004-8-4
True RMS
FLUKE Multimeter 187 78540402 2004-3-23 | 2005-3-22
HP Amplifier (1- 84498 3147A00400 | 2003-11-5 | 2004-11-4
26.5GHz)
A.H.System Horn Antenna SAS-200/571 261 2003-11-5 | 2004-11-4
(700MHz-18GHz)
YOKOROWA | Coaxid Cable 1# N/A NO: 001 2003-8-5 2004-8-4
YOKOROWA | Coaxid Cable 1# N/A NO: 002 2003-8-5 2004-8-4

* Statement of Traceability: BACL Corp. certifiesthat all calibrations have been performed in accordance to
NVLAP requirements, traceable to the NIST.

Test Procedure

For the radiated emissions test, the Host PC, and all support equipment power cords was connected
to the AC floor outlet.

Maximizing procedure was performed on the highest emissions to ensure that the EUT complied with all
installation combinations.

All data was recorded in the Quasi-peak detection mode.

Corrected Amplitude& Margin Calculation

The Corrected Amplitude is calculated by adding the Antenna Factor and Cable Factor, and subtracting the
Amplifier Gain from the Amplitude reading. The basic equation is as follows:

Corr. Ampl. =Indicated Reading + Antenna Factor + Cable Factor - Amplifier Gain
The “Margin” column of the following data tables indicates the degree of compliance with the applicable
limit. For example, amargin of -7dBnV means the emission is 7dBnV below the maximum limit for
Class B. The equation for margin calculation is as follows:

Margin = Corr. Ampl. — Class B Limit
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Test Data
Antenna M/N: R0322-025

Date of Test April 2-9,2004 Temperature 257
EUT W800A Wireless Access Point Humidity 70%
M/N WB800A Operating Mode Running
SN 040360 Test Engineer: Jandy SU
INDICATED TABLE ANTENNA CORRECTION FACTOR CORRECTED Feeis
AMPLITUDE SUBPART C
) Anten . .
Frequency | Ampl. Angle | Height Polar Cable Amp. Corr. Ampl. Limit Margin
B Comments dBn:V/
MHz m Degree | Meter HIV m DB DB dBnv/m | dBnV/m aB
(5.15GHz -5.25GHz) Low Channel
5180 79.88 |FUND/PEAK| 45 1.0 v 33.9 5.2 30.6 88.3
5180 83.38 |FUND/PEAK| 60 1.0 h 33.9 5.2 30.6 91.8
5180 70.14 | FUND/AVE| 45 1.0 \ 33.9 5.2 30.6 78.6
5180 74.52 | FUND/AVE| 45 1.2 h 33.9 5.2 30.6 83.0
15540 | 3541 AVE 270 1.0 \Y 40.6 9.2 32.6 52.6 54 -1.4
10360 | 38.67 AVE 60 1.2 v 37.8 7.3 32 51.8 54 -2.2
15540 | 33.56 AVE 180 1.2 h 40.6 9.2 32.6 50.8 54 -3.2
10360 | 37.01 AVE 90 1.2 h 37.8 7.3 32 50.1 54 -3.9
10360 | 56.04 PEAK 45 1.2 h 37.8 7.3 32 69.1 74 -4.9
15540 | 47.96 PEAK 45 1.0 v 40.6 9.2 32.6 65.2 74 -8.8
15540 | 47.83 PEAK 180 1.2 h 40.6 9.2 32.6 65.1 74 -8.9
10360 | 48.82 PEAK 180 1.2 v 37.8 7.3 32 61.9 74 -12.1
(5.15GHz -5.25GHz) Middle Channel
5200 77.33 |[FUND/PEAK| 45 1.0 v 33.9 5.2 30.6 85.8
5200 82.15 |[FUND/PEAK| 60 1.0 h 33.9 5.2 30.6 90.6
5200 68.98 | FUND/AVE| 45 1.0 v 33.9 5.2 30.6 77.4
5200 73.86 | FUND/AVE | 45 1.2 h 33.9 5.2 30.6 82.3
10401 | 39.21 AVE 90 1.2 h 37.8 7.3 32 52.3 54 -1.7
10401 | 38.78 AVE 60 1.2 Y 37.8 7.3 32 51.9 54 2.1
15600 | 33.35 AVE 180 1.2 h 40.6 9.2 32.6 50.6 54 -3.4
15600 | 33.25 AVE 270 1.0 % 40.6 9.2 32.6 50.5 54 -3.5
10401 | 55.19 PEAK 45 1.2 h 37.8 7.3 32 68.3 74 5.7
15600 | 47.96 PEAK 45 1.0 Y 40.6 9.2 32.6 65.2 74 -8.8
15600 | 47.56 PEAK 180 1.2 h 40.6 9.2 32.6 64.8 74 9.2
10401 | 50.99 PEAK 180 1.2 \Y 37.8 7.3 32 64.1 74 -9.9
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Continued:
(5.15GHz -5.25GHz) High Channel
5240 75.61 |[FUND/PEAK| 45 1.0 % 33.9 5.2 30.6 84.1
5240 82.03 [FUND/PEAK| 60 1.0 h 33.9 5.2 30.6 90.5
5240 67.18 | FUND/AVE| 45 1.0 v 33.9 5.2 30.6 75.6
5240 72.44 | FUND/AVE| 45 1.2 h 33.9 5.2 30.6 80.9
10480 | 38.58 AVE 90 1.2 h 37.8 7.3 32 51.7 54 -2.3
10480 | 38.34 AVE 60 1.2 v 37.8 7.3 32 51.4 54 -2.6
15720 | 33.56 AVE 270 1.0 % 40.6 9.2 32.6 50.8 54 -3.2
15720 | 33.56 AVE 180 1.2 h 40.6 9.2 32.6 50.8 54 -3.2
15720 | 48.08 PEAK 180 1.2 h 40.6 9.2 32.6 65.3 74 -8.7
15720 | 47.69 PEAK 45 1.0 v 40.6 9.2 32.6 64.9 74 9.1
10480 | 50.25 PEAK 45 1.2 h 37.8 7.3 32 63.3 74 -10.7
10480 | 48.28 PEAK 180 1.2 v 37.8 7.3 32 61.4 74 -12.6
INDICATED TABLE ANTENNA CORRECTION FACTOR i?/ﬁ?;gi Sf;iRlTsB
Frequency Ampl. Angle | Height | Polar | Antenna | Cable | Amp. Corr. Ampl. Limit Margin
MHz dBnV/m | Degree | Meter | H/'V | dBnV/m dB dB dBnV/m dBnV/m dB
(5.15GHz -5.25GHz) 30MHz-1000MHz
528.01 48.95 45 1.2 % 18.5 1.8 25 44.3 46 -1.8
528.01 47.69 45 1.2 h 18.5 1.8 25 43.0 46 -3.0
132.06 50.54 45 1.0 % 12.6 1.0 25 39.1 435 4.4
297.02 52.77 60 1.0 h 12.6 1.1 25 41.5 46 -4.5
66.02 50.29 45 1.0 h 9.7 0.4 25 354 40 -4.6
131.98 49.84 180 1.2 h 12.6 1.0 25 38.4 43.5 5.1
66.02 48.87 180 1.2 \ 9.7 0.4 25 34.0 40 -6.0
297.02 47.86 270 1.0 Y 12.6 1.1 25 36.6 46 9.4
231.17 44.42 60 1.2 v 11.3 1.0 25 31.7 46 -14.3
231.17 43.8 45 1.0 h 11.3 1.0 25 31.1 46 -14.9
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Date of Test : April 2-9,2004 Temperature 257
EUT : WB800A Wireless Access Point Humidity 70%
M/N : W800A Operating Mode Running
SIN : 040360 Test Engineer: Jandy SU
INDICATED TABLE ANTENNA CORRECTION FACTOR CORRECTED Fecis
AMPLITUDE SuBPART C
Frequency | Ampl. Angle | Height Polar Anten Cable Amp. Corr. Ampl. Limit Margin
Comments &
MHz dB:// Degree | Meter HIV dBr:V/ DB DB dBmV//m dBnV/m dB
(5.25GHz -5.35GHz) Low Channel
5260 74.26 |FUND/PEAK| 45 1.0 v 33.9 5.2 30.6 82.7
5260 79 |FUND/PEAK| 60 1.0 h 33.9 5.2 30.6 87.5
5260 64.77 | FUND/AVE| 45 1.0 v 33.9 5.2 30.6 73.2
5260 70.58 | FUND/AVE| 45 1.2 h 33.9 5.2 30.6 79.0
10520 | 37.41 AVE 90 1.2 h 38.9 7.5 32 51.8 54 -2.2
10520 | 37.01 AVE 60 1.2 \Y 38.9 7.5 32 51.4 54 -2.6
15780 | 33.56 AVE 270 1.0 \Y 40.6 9.2 32.6 50.8 54 -3.2
15780 | 33.56 AVE 180 1.2 h 40.6 9.2 32.6 50.8 54 -3.2
10520 | 55.15 PEAK 45 1.2 h 38.9 7.5 32 69.5 74 -4.5
10520 | 54.42 PEAK 180 1.2 \Y 38.9 7.5 32 68.8 74 -5.2
15780 | 48.58 PEAK 180 1.2 h 40.6 9.2 32.6 65.8 74 -8.2
15780 | 47.96 PEAK 45 1.0 \Y 40.6 9.2 32.6 65.2 74 -8.8
(5.25GHz -5.35GHz) 5Middle Channel
5280 72.53 |FUND/PEAK| 45 1.0 \Y 33.9 5.2 31.1 80.5
5280 79.13 |[FUND/PEAK| 60 1.0 h 33.9 5.2 31.1 87.1
5280 64.59 | FUND/AVE| 45 1.0 \Y 33.9 5.2 31.1 72.5
5280 70.25 | FUND/AVE| 45 1.2 h 33.9 5.2 31.1 78.2
10560 | 37.01 AVE 45 1.2 h 38.9 7.5 32.2 51.2 54 -2.8
15840 | 33.23 AVE 45 1.2 h 40.6 9.2 32.6 50.5 54 -3.6
15840 | 33.01 AVE 270 1.0 v 40.6 9.2 32.6 50.2 54 -3.8
10560 | 35.41 AVE 60 1.2 \% 38.9 7.5 32.2 49.6 54 4.4
10560 | 51.78 PEAK 45 1.2 h 38.9 7.5 32.2 65.9 74 -8.1
15840 | 48.46 PEAK 45 1.0 v 40.6 9.2 32.6 65.7 74 -8.3
15840 | 48.08 PEAK 180 1.2 h 40.6 9.2 32.6 65.3 74 -8.7
10560 | 49.78 PEAK 180 1.2 v 38.9 7.5 32.2 63.9 74 -10.1
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Continued:
(5.25GHz -5.35GHz) High Channel
5320 67.79 |[FUND/PEAK| 45 1.0 % 33.9 5.2 30.7 76.1
5320 71.38 [FUND/PEAK| 60 1.0 h 33.9 5.2 30.7 79.7
5320 58.24 | FUND/AVE| 45 1.0 v 33.9 5.2 30.7 66.6
5320 62.04 | FUND/AVE| 45 1.2 h 33.9 5.2 30.7 70.4
10640 | 36.54 AVE 60 1.2 \ 38.9 7.5 32.1 50.8 54 -3.2
10640 | 35.41 AVE 90 1.2 h 38.9 7.5 32.1 49.7 54 -4.3
15960 | 30.25 AVE 270 1.0 % 40.6 9.2 32.7 47.4 54 -6.6
15960 | 30.12 AVE 180 1.2 h 40.6 9.2 32.7 47.2 54 -6.8
15960 | 49.28 PEAK 45 1.0 v 40.6 9.2 32.7 66.4 74 -7.6
15960 | 47.83 PEAK 180 1.2 h 40.6 9.2 32.7 65.0 74 9.1
10640 | 48.84 PEAK 180 1.2 \ 38.9 7.5 32.1 63.1 74 -10.9
10640 | 48.34 PEAK 45 1.2 h 38.9 7.5 32.1 62.6 74 -11.4
INDICATED TABLE ANTENNA CORRECTION FACTOR i?/ﬁ?;gi Sf;iRlTsB
Frequency Ampl. Angle | Height | Polar [ Antenna | Cable | Amp. Corr. Ampl. Limit Margin
MHz dBnV/m | Degree | Meter | H/'V | dBnV/m dB dB dBnV/m dBnV/m dB
(5.25GHz -5.35GHz) 30MHz-1000MHz
528.01 49.15 45 1.2 v 18.5 1.8 25 445 46 -1.6
66.02 52.97 180 1.2 \ 9.7 0.4 25 38.1 40 -1.9
528.01 48.35 45 1.2 h 18.5 1.8 25 43.7 46 2.4
132.06 49.97 45 1.0 Y 12.6 1.0 25 38.6 435 -4.9
131.98 49.81 180 1.2 h 12.6 1.0 25 38.4 435 -5.1
66.02 49.71 45 1.0 h 9.7 0.4 25 34.8 40 -5.2
297.02 52.03 60 1.0 h 12.6 1.1 25 40.7 46 -5.3
297.02 47.74 270 1.0 Y 12.6 1.1 25 36.4 46 -9.6
231.17 45.57 60 1.2 v 11.3 1.0 25 32.9 46 -13.1
231.17 43.01 45 1.0 h 11.3 1.0 25 30.3 46 -15.7

Report # RSH04031611Rpt_revl

Page 92 of 122

FCC Part 15.247 & 15.407 Test Report




ZTE Corporation

FCC ID: Q78ZXR10W800A

Date of Test April 2-9,2004 Temperature 257
EUT WB800A Wireless Access Point Humidity 70%
M/N W800A Operating Mode Running
SIN 040360 Test Engineer: Jandy SU
INDICATED TABLE ANTENNA CORRECTION FACTOR CORRECTED Fecis
AMPLITUDE SuBPART C
Frequency | Ampl. Angle | Height Polar Anten Cable Amp. Corr. Ampl. Limit Margin
dBnv/ Comments dBn:V/
MHz 0 Degree | Meter HIV 0 DB DB dBmV//m dBnV/m dB
(5.725GHz-5.825GHz) Low Channel
5745 81.17 |FUND/PEAK| 45 1.0 v 34.1 5.4 31 89.7
5745 80.66 [FUND/PEAK| 60 1.0 h 34.1 5.4 31 89.2
5745 72.45 | FUND/AVE| 45 1.0 v 34.1 5.4 31 81.0
5745 72.47 | FUND/AVE| 45 1.2 h 34.1 5.4 31 81.0
11490 | 37.01 AVE 90 1.2 h 39.6 7.6 32 52.2 54 -1.8
17236 | 30.55 AVE 180 1.2 h 44.3 9.7 32.5 52.1 54 -2.0
17236 | 30.14 AVE 270 1.0 \Y 44.3 9.7 325 51.6 54 2.4
17236 | 49.71 AVE 180 1.2 h 44.3 9.7 32.5 71.2 74 -2.8
11490 | 3541 PEAK 60 1.2 v 39.6 7.6 32 50.6 54 -3.4
11490 | 53.65 PEAK 45 1.2 h 39.6 7.6 32 68.9 74 -5.1
17236 | 47.01 PEAK 45 1.0 v 44.3 9.7 32.5 68.5 74 -5.5
11490 | 50.17 PEAK 180 1.2 \Y 39.6 7.6 32 65.4 74 -8.6
(5.725GHz-5.825GHz) Middle Channel
5782 82.65 |FUND/PEAK| 45 1.0 \Y 34.1 5.4 31 91.2
5782 83.26 |[FUND/PEAK| 60 1.0 h 34.1 5.4 32.8 90.0
5782 74.01 | FUND/AVE| 45 1.0 \Y 34.1 5.4 325 81.0
5782 74.59 | FUND/AVE| 45 1.2 h 34.1 5.4 321 82.0
17355 | 31.36 AVE 270 1.0 \% 41.8 9.7 31 51.9 54 2.1
11567 | 37.54 AVE 60 1.2 \Y 39.1 7.8 32.8 51.6 54 2.4
11567 | 37.01 AVE 45 1.2 h 39.1 7.8 32.5 51.4 54 -2.6
17355 | 32.46 AVE 45 1.2 h 41.8 9.7 32.8 51.2 54 -2.8
11567 | 53.16 PEAK 45 1.2 h 39.1 7.8 31 69.0 74 -5.0
17355 | 47.69 PEAK 180 1.2 h 41.8 9.7 32.1 67.1 74 -6.9
11567 | 50.71 PEAK 180 1.2 \Y 39.1 7.8 32.1 65.5 74 -8.5
17355 | 46.55 PEAK 45 1.0 v 41.8 9.7 325 65.6 74 -8.5
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FCC ID: Q78ZXR10W800A

Continued:
(5.725GHz-5.825GHz) 16Low Channel

5805 79.88 |FUND/PEAK| 45 1.0 v 34.1 5.4 31.1 88.3

5805 82.4 |FUND/PEAK| 60 1.0 h 34.1 5.4 31.1 90.8

5805 71.07 | FUND/AVE| 45 1.0 v 34.1 5.4 31.1 79.5

5805 73.91 | FUND/AVE| 45 1.2 h 34.1 5.4 31.1 82.3

17415 | 30.46 AVE 180 1.2 h 44.3 9.7 32.6 51.9 54 2.1

11610 | 37.01 AVE 90 1.2 h 39.1 7.8 32.2 51.7 54 -2.3

17415 | 30.15 AVE 270 1.0 v 44.3 9.7 32.6 51.6 54 -2.5

11610 | 36.46 AVE 60 1.2 \ 39.1 7.8 32.2 51.1 54 -2.9

17415 | 48.34 PEAK 180 1.2 h 44.3 9.7 32.6 69.7 74 -4.3

17415 | 47.83 PEAK 45 1.0 v 44.3 9.7 32.6 69.2 74 -4.8

11610 | 54.04 PEAK 45 1.2 h 39.1 7.8 32.2 68.7 74 -5.3

11610 | 50.52 PEAK 180 1.2 v 39.1 7.8 32.2 65.2 74 -8.8

INDICATED TABLE ANTENNA CORRECTION FACTOR i?/ﬁ?;gi Sf;iRlTsB

Frequency Ampl. Angle | Height | Polar [ Antenna | Cable | Amp. Corr. Ampl. Limit Margin

MHz dBnY/m | Degree | Meter | H/V | dBnV/m dB dB dBrnv/m dBnv/m dB
(5.725GHz-5.825GHz) 30MHZz-1000MHz

528.01 49.55 45 1.2 v 18.5 1.8 25 44.9 46 -1.2
528.01 49.34 45 1.2 h 18.5 1.8 25 44.6 46 -1.4
66.02 51.74 180 1.2 v 9.7 0.4 25 36.8 40 -3.2
66.02 50.27 45 1.0 h 9.7 0.4 25 354 40 -4.6
297.02 52.13 60 1.0 h 12.6 1.1 25 40.8 46 -5.2
132.06 48.5 45 1.0 v 12.6 1.0 25 37.1 435 -6.4
131.98 47.65 180 1.2 h 12.6 1.0 25 36.3 435 -7.3
297.02 49.43 270 1.0 Y 12.6 1.1 25 38.1 46 -7.9
231.17 4571 60 1.2 v 11.3 1.0 25 33.0 46 -13.0
231.17 45.45 45 1.0 h 11.3 1.0 25 32.8 46 -13.3
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ZTE Corporation

FCC ID: Q78ZXR10W800A

Date of Test April 2-9,2004 Temperature 257
EUT WB800A Wireless Access Point Humidity 70%
M/N W800A Operating Mode Running
SN 040360 Test Engineer: Jandy SU
INDICATED TABLE ANTENNA CORRECTION FACTOR CORRECTED Fecis
AMPLITUDE SuBPART C
. Anten e )
Frequency | Ampl. Angle | Height Polar A Cable Amp. Corr. Ampl. Limit Margin
Comments
dBnV/ dBnv/
MHz 0 Degree | Meter HIV 0 DB DB dBmV//m dBnV/m dB
(2.4GHz-2.4835GHz) 802.11b Low Channel
2412 78.76 |FUND/PEAK| 45 1.0 \ 28.7 3.4 28.7 82.1
2412 80.4 |FUND/PEAK| 45 1.2 h 28.7 3.4 28.7 83.8
2412 72.12 | FUND/AVE| 270 1.0 \Y 28.7 3.4 28.7 75.5
2412 74.28 | FUND/AVE| 180 1.2 h 28.7 3.4 28.7 77.6
9648 35.41 AVE 180 1.2 \ 38.4 7.0 31.8 49.1 54 -4.9
9648 35.41 AVE 180 1.2 h 38.4 7.0 31.8 49.1 54 -4.9
7236 36.38 AVE 90 1.2 Y 36.3 6.0 31.6 47.1 54 -7.0
7236 36.04 AVE 180 1.2 h 36.3 6.0 31.6 46.7 54 -7.3
4824 59.24 PEAK 180 1.2 h 32.5 4.9 30.4 66.3 74 -7.8
4824 38.46 AVE 45 1.2 v 325 4.9 30.4 45.5 54 -8.5
4824 37.01 AVE 180 1.2 h 32.5 4.9 30.4 44.0 54 -10.0
4824 55.68 PEAK 180 1.2 v 32,5 4.9 30.4 62.7 74 -11.3
9648 48.46 PEAK 60 1.0 \ 38.4 7.0 31.8 62.1 74 -11.9
9648 48.46 PEAK 60 1.2 h 38.4 7.0 31.8 62.1 74 -11.9
7236 47.01 PEAK 45 1.0 h 36.3 6.0 31.6 57.7 74 -16.3
7236 46.34 PEAK 45 1.0 \ 36.3 6.0 31.6 57.0 74 -17.0
(2.4GHz-2.4835GHz) 802.11b Middle Channel
2436 84.79 |[FUND/PEAK| 45 1.0 v 28.7 3.4 28.6 88.2
2436 80.53 |[FUND/PEAK| 45 1.2 h 28.7 3.4 28.6 84.0
2436 78.72 | FUND/AVE | 270 1.0 \% 28.7 3.4 28.6 82.2
2436 74.44 | FUND/AVE| 45 1.2 h 28.7 3.4 28.6 77.9
9749 38.34 AVE 45 1.2 \% 38.4 7.0 31.8 52.0 54 -2.0
9749 35.41 AVE 45 1.2 h 38.4 7.0 31.8 49.1 54 -4.9
7322 37.01 AVE 45 1.2 v 36.3 6.0 31.7 47.6 54 -6.4
7322 37.01 AVE 45 1.2 h 36.3 6.0 31.7 47.6 54 -6.4
4875 39.38 AVE 45 1.2 v 325 4.9 30.4 46.4 54 -7.6
4875 38.34 AVE 45 1.2 h 32.5 4.9 30.4 454 54 -8.7
9749 49.5 PEAK 60 1.2 h 38.4 7.0 31.8 63.1 74 -10.9
7322 48.08 PEAK 45 1.0 h 36.3 6.0 31.7 58.7 74 -15.4
7322 47.46 PEAK 45 1.0 \% 36.3 6.0 31.7 58.0 74 -16.0
4875 48.58 PEAK 180 1.2 % 325 4.9 30.4 55.6 74 -18.4
4875 48.46 PEAK 180 1.2 h 32.5 4.9 30.4 55.5 74 -18.5
9749 37.01 PEAK 60 1.0 Y 38.4 7.0 31.8 50.7 74 -23.3
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FCC ID: Q78ZXR10W800A

Continued:
(2.4GHz-2.4835GHz) 802.11b High Channel
2462 81.05 [FUND/PEAK| 45 1.0 % 28.7 3.4 28.8 84.3
2462 78.27 [FUND/PEAK| 45 1.2 h 28.7 3.4 28.8 81.5
2462 74.21 | FUND/AVE| 270 1.0 v 28.7 3.4 28.8 77.5
2462 71.97 | FUND/AVE| 180 1.2 h 28.7 3.4 28.8 75.2
4924 45.58 AVE 180 1.2 h 325 4.9 30.4 52.6 54 -1.4
4924 45.02 AVE 45 1.2 v 325 4.9 30.4 52.0 54 -2.0
9848 35.41 AVE 180 1.2 % 38.4 7.0 31.9 49.0 54 -5.0
9848 35.41 AVE 180 1.2 h 38.4 7.0 31.9 49.0 54 -5.0
7386 36.34 AVE 90 1.2 % 36.3 6.0 31.7 46.9 54 7.1
7386 36.04 AVE 180 1.2 h 36.3 6.0 31.7 46.6 54 -7.4
9848 48.58 PEAK 60 1.0 v 38.4 7.0 31.9 62.1 74 -11.9
4924 54.17 PEAK 180 1.2 v 325 4.9 30.4 61.2 74 -12.8
9848 47.01 PEAK 60 1.2 h 38.4 7.0 31.9 60.6 74 -13.4
4924 52.57 PEAK 180 1.2 h 325 4.9 30.4 59.6 74 -14.4
7386 46.85 PEAK 45 1.0 h 36.3 6.0 31.7 57.4 74 -16.6
7386 46.34 PEAK 45 1.0 Y 36.3 6.0 31.7 56.9 74 -17.1
INDICATED TABLE ANTENNA CORRECTION FACTOR i?/ﬁ?;gi Sf;iRlTsB
Frequency Ampl. Angle | Height | Polar [ Antenna | Cable | Amp. Corr. Ampl. Limit Margin
MHz dBnV/m | Degree | Meter | H/'V | dBnV/m dB dB dBnV/m dBnV/m dB
(2.4GHz-2.4835GHz) 802.11b 30MHz-1000MHz
528.01 49.65 45 1.2 % 18.5 1.8 25 45.0 46 -1.1
528.01 49.13 45 1.2 h 18.5 1.8 25 44.4 46 -1.6
66.02 52.52 180 1.2 v 9.7 0.4 25 37.6 40 2.4
297.02 53 60 1.0 h 12.6 1.1 25 41.7 46 -4.3
132.06 50.38 45 1.0 Y 12.6 1.0 25 39.0 435 -4.5
66.02 49.11 45 1.0 h 9.7 0.4 25 34.2 40 -5.8
297.02 51.12 270 1.0 \ 12.6 1.1 25 39.8 46 -6.2
131.98 47.68 180 1.2 h 12.6 1.0 25 36.3 43.5 -7.2
231.17 44.59 45 1.0 h 11.3 1.0 25 31.9 46 -14.1
231.17 40.74 60 1.2 Y 11.3 1.0 25 28.0 46 -18.0
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FCC ID: Q78ZXR10W800A

Continued:
Date of Test April 2-9,2004 Temperature 257
EUT WB800A Wireless Access Point Humidity 70%
M/N W800A Operating Mode Running
SIN 040360 Test Engineer: Jandy SU
INDICATED TABLE ANTENNA CORRECTION FACTOR CORRECTED Fecls
AMPLITUDE SUBPART C
Frequenc ) Anten . .
Ampl. Angle | Height Polar A Cable Amp. Corr. Ampl. Limit Margin
B Comments By
MHz 0 Degree | Meter H/V 0 DB DB dBnV/m | dBnV/m aB
(2.4GHz-2.4835GHz) 802.11g Low Channel
2412 | 79.75 |FUND/PEAK| 45 1.0 Y 28.7 3.4 28.7 83.1
2412 | 75.97 [FUND/PEAK| 45 1.2 h 28.7 3.4 28.7 79.3
2412 | 70.43 | FUND/AVE| 270 1.0 Y 28.7 3.4 28.7 73.8
2412 | 66.73 [ FUND/AVE| 180 1.2 h 28.7 3.4 28.7 70.1
4824 43.9 AVE 45 1.2 v 325 4.9 30.4 50.9 54 -3.1
9648 | 37.01 AVE 180 1.2 \ 38.4 7.0 31.8 50.7 54 -3.3
9648 | 35.41 AVE 180 1.2 h 38.4 7.0 31.8 49.1 54 -4.9
4824 | 41.26 AVE 180 1.2 h 32.5 4.9 304 48.3 54 5.7
7236 | 36.54 AVE 90 1.2 \ 36.3 6.0 31.6 47.2 54 -6.8
7236 | 36.54 AVE 180 1.2 h 36.3 6.0 31.6 47.2 54 -6.8
4824 | 53.92 PEAK 180 1.2 \ 32.5 4.9 30.4 60.9 74 -13.1
9648 | 47.01 PEAK 60 1.2 h 38.4 7.0 31.8 60.7 74 -13.3
9648 | 46.54 PEAK 60 1.0 v 38.4 7.0 31.8 60.2 74 -13.8
4824 52.1 PEAK 180 1.2 h 32.5 4.9 30.4 59.1 74 -14.9
7236 | 47.01 PEAK 45 1.0 v 36.3 6.0 31.6 57.7 74 -16.3
7236 46.4 PEAK 45 1.0 h 36.3 6.0 31.6 57.1 74 -16.9
(2.4GHz-2.4835GHz) 802.11g Middle Channel
2436 82.4 |FUND/PEAK| 45 1.0 \ 28.7 3.4 28.6 85.9
2436 81.05 [FUND/PEAK| 45 1.2 h 28.7 3.4 28.6 84.5
2436 73.57 | FUND/AVE | 270 1.0 \Y 28.7 3.4 28.6 77.0
2436 71.61 | FUND/AVE 45 1.2 h 28.7 3.4 28.6 75.1
9749 38.34 AVE 45 1.2 \Y 38.4 7.0 31.8 52.0 54 -2.0
9749 37.01 AVE 45 1.2 h 38.4 7.0 31.8 50.7 54 -3.3
4875 42.06 AVE 45 1.2 \Y 325 4.9 30.4 49.1 54 -4.9
4875 41.8 AVE 45 1.2 h 32.5 4.9 304 48.8 54 5.2
7322 36.54 AVE 45 1.2 \ 36.3 6.0 31.7 47.1 54 -6.9
7322 36.54 AVE 45 1.2 h 36.3 6.0 31.7 47.1 54 -6.9
9749 51.78 PEAK 60 1.0 v 38.4 7.0 31.8 65.4 74 -8.6
9749 51.69 PEAK 60 1.2 h 38.4 7.0 31.8 65.3 74 -8.7
4875 52.72 PEAK 180 1.2 \Y 325 4.9 30.4 59.7 74 -14.3
7322 48.21 PEAK 45 1.0 h 36.3 6.0 31.7 58.8 74 -15.2
7322 47.46 PEAK 45 1.0 \Y 36.3 6.0 31.7 58.0 74 -16.0
4875 50.9 PEAK 180 1.2 h 32.5 4.9 304 57.9 74 -16.1
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FCC ID: Q78ZXR10W800A

Continued:
(2.4GHz-2.4835GHz) 802.11g High Channel
2462 85.48 |FUND/PEAK| 45 1.0 v 28.7 3.4 28.8 88.7
2462 79.38 [FUND/PEAK| 45 1.2 h 28.7 3.4 28.8 82.6
2462 76.84 | FUND/AVE| 270 1.0 v 28.7 3.4 28.8 80.1
2462 69.95 | FUND/AVE| 180 1.2 h 28.7 3.4 28.8 73.2
9848 38.28 AVE 180 1.2 v 38.4 7.0 31.9 51.8 54 -2.2
9848 37.46 AVE 180 1.2 h 38.4 7.0 31.9 51.0 54 -3.0
4924 42.56 AVE 45 1.2 v 325 4.9 30.4 49.6 54 -4.4
4924 41.26 AVE 180 1.2 h 325 4.9 30.4 48.3 54 -5.7
7386 36.04 AVE 90 1.2 v 36.3 6.0 31.7 46.6 54 -7.4
7386 36.04 AVE 180 1.2 h 36.3 6.0 31.7 46.6 54 -7.4
9848 495 PEAK 60 1.0 v 38.4 7.0 31.9 63.0 74 -11.0
9848 47.42 PEAK 60 1.2 h 38.4 7.0 31.9 61.0 74 -13.0
4924 52.87 PEAK 180 1.2 v 325 4.9 30.4 59.9 74 -14.1
4924 51.78 PEAK 180 1.2 h 325 4.9 30.4 58.8 74 -15.2
7386 47.01 PEAK 45 1.0 v 36.3 6.0 31.7 57.6 74 -16.4
7386 46.55 PEAK 45 1.0 h 36.3 6.0 31.7 57.1 74 -16.9
INDICATED TABLE ANTENNA CORRECTION FACTOR CORRECTEL FCC15
AMPLITUDE SUBPART B
Frequency Ampl. Angle | Height | Polar [ Antenna | Cable | Amp. Corr. Ampl. Limit Margin
MHz dBnY/m | Degree | Meter | H/V | dBnV/m dB dB dBrnv/m dBnv/m dB
(2.4GHz-2.4835GHz) 802.11g 30MHz-1000MHz
528.01 49.12 45 1.2 v 18.5 1.8 25 44.4 46 -1.6
528.01 48.89 45 1.2 h 18.5 1.8 25 44.2 46 -1.8
297.02 52.76 60 1.0 h 12.6 1.1 25 41.5 46 -4.5
66.02 49.56 180 1.2 Y, 9.7 0.4 25 34.7 40 -5.3
132.06 49.54 45 1.0 Y 12.6 1.0 25 38.1 435 -5.4
131.98 47.48 180 1.2 h 12.6 1.0 25 36.1 435 -7.4
66.02 45.3 45 1.0 h 9.7 0.4 25 30.4 40 -9.6
297.02 45.68 270 1.0 Y 12.6 1.1 25 34.4 46 -11.6
231.17 43.31 45 1.0 h 11.3 1.0 25 30.6 46 -15.4
231.17 42.07 60 1.2 Y 11.3 1.0 25 29.4 46 -16.6
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FCC ID: Q78ZXR10W800A

Antenna M/N: TWN-614-180

Date of Test April 2-9,2004 Temperature 25?
EUT WB800A Wireless Access Point Humidity 70%
M/N W800A Operating Mode Running
SN 040360 Test Engineer: Jandy SU
INDICATED TABLE ANTENNA CORRECTION FACTOR CORRECTED Fee1s
AMPLITUDE SUBPART C
Frequency | Ampl. Angle | Height Polar Anten Cable Amp. Corr. Ampl. Limit Margin
BV Comments dBn:\//
MHz 0 Degree | Meter HIV 0 DB DB dBnmV/m dBnmV/m dB
(5.15GHz -5.25GHz) Low Channel
5180 83.1 [FUND/PEAK| 45 1.0 v 33.9 5.2 30.6 91.6
5180 95.5 |FUND/PEAK| 60 1.0 h 33.9 5.2 30.6 104.0
5180 75.4 | FUND/AVE| 45 1.0 v 33.9 5.2 30.6 83.9
5180 87.11 | FUND/AVE| 45 1.2 h 33.9 5.2 30.6 95.6
10360 | 38.34 AVE 90 1.2 h 37.8 7.3 32 51.4 54 -2.6
15540 | 33.66 AVE 180 1.2 h 40.6 9.2 32.6 50.9 54 -3.1
15540 | 33.56 AVE 270 1.0 \Y 40.6 9.2 32.6 50.8 54 -3.2
10360 | 35.41 AVE 60 1.2 Y 37.8 7.3 32 48.5 54 -5.5
15540 | 48.28 PEAK 45 1.0 v 40.6 9.2 32.6 65.5 74 -8.5
15540 | 47.01 PEAK 180 1.2 h 40.6 9.2 32.6 64.2 74 -9.8
10360 | 50.43 PEAK 45 1.2 h 37.8 7.3 32 63.5 74 -10.5
10360 | 47.01 PEAK 180 1.2 \Y 37.8 7.3 32 60.1 74 -13.9
(5.15GHz -5.25GHz) Middle Channel
5200 81.04 |[FUND/PEAK| 45 1.0 Y 33.9 5.2 30.6 89.5
5200 94.7 [FUND/PEAK| 60 1.0 h 33.9 5.2 30.6 103.2
5200 72.75 | FUND/AVE | 45 1.0 \% 33.9 5.2 30.6 81.2
5200 85.38 | FUND/AVE | 45 1.2 h 33.9 5.2 30.6 93.8
15600 | 33.14 AVE 270 1.0 Y 40.6 9.2 32.6 50.4 54 -3.6
15600 | 32.65 AVE 180 1.2 h 40.6 9.2 32.6 49.9 54 4.1
10401 | 3541 AVE 60 1.2 % 37.8 7.3 32 48.5 54 5.5
10401 | 35.41 AVE 90 1.2 h 37.8 7.3 32 48.5 54 -5.5
15600 | 47.46 PEAK 180 1.2 h 40.6 9.2 32.6 64.7 74 -9.3
15600 | 47.06 PEAK 45 1.0 v 40.6 9.2 32.6 64.3 74 9.7
10401 | 47.01 PEAK 180 1.2 \Y 37.8 7.3 32 60.1 74 -13.9
10401 | 45.52 PEAK 45 1.2 h 37.8 7.3 32 58.6 74 -15.4
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FCC ID: Q78ZXR10W800A

Continued:
(5.15GHz -5.25GHz) High Channel
5240 82.4 |FUND/PEAK| 45 1.0 v 33.9 5.2 30.6 90.9
5240 | 94.76 |[FUND/PEAK| 60 1.0 h 33.9 5.2 30.6 103.2
5240 | 74.02 | FUND/AVE| 45 1.0 v 33.9 5.2 30.6 82.5
5240 | 85.95 | FUND/AVE| 45 1.2 h 33.9 5.2 30.6 94.4
15720 | 33.48 AVE 270 1.0 v 40.6 9.2 32.6 50.7 54 -3.3
15720 | 33.48 AVE 180 1.2 h 40.6 9.2 32.6 50.7 54 -3.3
10480 | 35.41 AVE 60 1.2 v 37.8 7.3 32 48.5 54 -5.5
10480 | 3541 AVE 90 1.2 h 37.8 7.3 32 48.5 54 -5.5
15720 | 47.01 PEAK 45 1.0 v 40.6 9.2 32.6 64.2 74 -9.8
15720 | 46.54 PEAK 180 1.2 h 40.6 9.2 32.6 63.8 74 -10.2
10480 | 47.46 PEAK 45 1.2 h 37.8 7.3 32 60.6 74 -13.5
10480 | 47.01 PEAK 180 1.2 v 37.8 7.3 32 60.1 74 -13.9
CORRECTEL
INDICATED TABLE ANTENNA CORRECTION FACTOR AMPLITUDE S!:BCI:DSRJ:I'SB
Frequency Ampl. Angle | Height | Polar | Antenna | Cable | Amp. Corr. Ampl. Limit Margin
MHz dBnV/m | Degree | Meter | H/'V | dBnV/m dB dB dBnV/m dBnyV/m dB
(5.15GHz -5.25GHz) 30MHz-1000MHz
66.02 52.41 180 1.2 % 9.7 0.4 25 37.5 40 -2.5
528.01 48.19 45 1.2 v 18.5 1.8 25 43.5 46 -2.5
296.97 53.28 270 1.0 % 12.6 1.1 25 42.0 46 -4.0
296.97 52.24 60 1.0 h 12.6 1.1 25 40.9 46 5.1
131.98 48.62 180 1.2 h 12.6 1.0 25 37.2 43.5 -6.3
66.02 47.73 45 1.0 h 9.7 0.4 25 32.8 40 -7.2
528.01 43.41 45 1.2 h 18.5 1.8 25 38.7 46 -7.3
131.98 47.06 45 1.0 v 12.6 1.0 25 35.7 43.5 -7.8
231.17 45.45 60 1.2 % 11.3 1.0 25 32.8 46 -13.3
231.17 44.42 45 1.0 h 11.3 1.0 25 31.7 46 -14.3
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ZTE Corporation

FCC ID: Q78ZXR10W800A

Date of Test April 2-9,2004 Temperature 257
EUT W800A Wireless Access Point Humidity 70%
M/N WS800A Operating Mode Running
SN 040360 Test Engineer: Jandy SU
INDICATED TABLE ANTENNA CORRECTION FACTOR CORRECTED Feeis
AMPLITUDE SUBPART C
Frequency | Ampl. Angle | Height Polar Anten Cable Amp. Corr. Ampl. Limit Margin
dBnv/ Comments dBn:V/
MHz n Degree | Meter HIV m DB DB dBnmV//m dBnV/m dB
(5.25GHz -5.35GHz) Low Channel
5260 83.38 |FUND/PEAK| 45 1.0 \Y 33.9 5.2 30.6 91.8
5260 94.64 |[FUND/PEAK| 60 1.0 h 33.9 5.2 30.6 103.1
5260 75.15 | FUND/AVE| 45 1.0 \Y 33.9 5.2 30.6 83.6
5260 86.8 | FUND/AVE| 45 1.2 h 33.9 5.2 30.6 95.3
15780 | 33.46 AVE 270 1.0 \Y 40.6 9.2 32.6 50.7 54 -3.3
15780 | 33.46 AVE 180 1.2 h 40.6 9.2 32.6 50.7 54 -3.3
10520 | 3541 AVE 60 1.2 v 38.9 7.5 32 49.8 54 -4.2
10520 | 35.41 AVE 90 1.2 h 38.9 7.5 32 49.8 54 -4.2
15780 | 47.01 PEAK 45 1.0 v 40.6 9.2 32.6 64.2 74 -9.8
15780 | 46.04 PEAK 180 1.2 h 40.6 9.2 32.6 63.3 74 -10.7
10520 | 47.01 PEAK 45 1.2 h 38.9 7.5 32 61.4 74 -12.6
10520 | 46.04 PEAK 180 1.2 \Y 38.9 7.5 32 60.4 74 -13.6
(5.25GHz-5.35GHz) Middle Channel
5280 84.45 |FUND/PEAK| 45 1.0 \Y 33.9 5.2 31.1 92.4
5280 96.56 |[FUND/PEAK| 60 1.0 h 33.9 5.2 31.1 104.5
5280 75.75 | FUND/AVE | 45 1.0 \% 33.9 5.2 31.1 83.7
5280 87.47 | FUND/AVE| 45 1.2 h 33.9 5.2 31.1 95.4
10560 37.6 AVE 45 1.2 h 38.9 7.5 32.2 51.8 54 -2.2
15840 34.1 AVE 45 1.2 h 40.6 9.2 32.6 51.3 54 2.7
15840 | 33.22 AVE 270 1.0 v 40.6 9.2 32.6 50.4 54 -3.6
10560 | 35.41 AVE 60 1.2 \% 38.9 7.5 32.2 49.6 54 -4.4
15840 | 48.28 PEAK 180 1.2 h 40.6 9.2 32.6 65.5 74 -8.5
15840 | 46.54 PEAK 45 1.0 v 40.6 9.2 32.6 63.8 74 -10.2
10560 | 47.88 PEAK 45 1.2 h 38.9 7.5 32.2 62.0 74 -12.0
10560 | 46.04 PEAK 180 1.2 \Y 38.9 7.5 32.2 60.2 74 -13.8
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ZTE Corporation

FCC ID: Q78ZXR10W800A

Continued:
(5.25GHz -5.35GHz) High Channel
5320 85.37 |[FUND/PEAK]| 45 1.0 % 33.9 5.2 30.7 93.7
5320 96.93 [FUND/PEAK| 60 1.0 h 33.9 5.2 30.7 105.3
5320 77.41 | FUND/AVE| 45 1.0 v 33.9 5.2 30.7 85.8
5320 89.2 | FUND/AVE| 45 1.2 h 33.9 5.2 30.7 97.6
10640 | 37.01 AVE 90 1.2 h 38.9 7.5 32.1 51.3 54 -2.7
15960 | 33.46 AVE 270 1.0 v 40.6 9.2 32.7 50.6 54 -3.4
15960 | 33.46 AVE 180 1.2 h 40.6 9.2 32.7 50.6 54 -3.4
10640 | 35.41 AVE 60 1.2 \ 38.9 7.5 32.1 49.7 54 -4.3
10640 | 53.48 PEAK 45 1.2 h 38.9 7.5 32.1 67.7 74 -6.3
15960 | 49.04 PEAK 45 1.0 % 40.6 9.2 32.7 66.2 74 -7.8
15960 | 47.88 PEAK 180 1.2 h 40.6 9.2 32.7 65.0 74 -9.0
10640 | 47.46 PEAK 180 1.2 v 38.9 7.5 32.1 61.7 74 -12.3
INDICATED TABLE ANTENNA CORRECTION FACTOR i?/ﬁ?;gi Sf;iRlTsB
Frequency Ampl. Angle | Height | Polar [ Antenna | Cable | Amp. Corr. Ampl. Limit Margin
MHz dBnV/m | Degree | Meter | H/'V | dBnV/m dB dB dBnV/m dBnV/m dB
(5.25GHz -5.35GHz) 30MHz-1000MHz
528.01 48.9 45 1.2 v 18.5 1.8 25 44.2 46 -1.8
131.98 52.79 180 1.2 h 12.6 1.0 25 41.4 435 2.1
66.02 52.32 45 1.0 h 9.7 0.4 25 37.4 40 -2.6
66.02 52.01 180 1.2 Y 9.7 0.4 25 37.1 40 -2.9
296.97 53.54 60 1.0 h 12.6 1.1 25 42.2 46 -3.8
131.98 49.37 45 1.0 % 12.6 1.0 25 38.0 43.5 -5.5
528.01 44.85 45 1.2 h 18.5 1.8 25 40.2 46 -5.8
296.97 48.05 270 1.0 Y 12.6 1.1 25 36.8 46 -9.3
231.17 44.68 45 1.0 h 11.3 1.0 25 32.0 46 -14.0
231.17 43.16 60 1.2 Y 11.3 1.0 25 30.5 46 -15.5
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ZTE Corporation

FCC ID: Q78ZXR10W800A

Date of Test April 2-9,2004 Temperature 257
EUT WB800A Wireless Access Point Humidity 70%
M/N W800A Operating Mode Running
SIN 040360 Test Engineer: Jandy SU
INDICATED TABLE ANTENNA CORRECTION FACTOR CORRECTED Fecis
AMPLITUDE SuBPART C
Frequency | Ampl. Angle | Height Polar Anten Cable Amp. Corr. Ampl. Limit Margin
dBnv/ Comments dBn:V/
MHz 0 Degree | Meter HIV 0 DB DB dBmV//m dBnV/m dB
(5.725GHz-5.825GHz) Low Channel
5745 89.64 |FUND/PEAK| 45 1.0 v 34.1 5.4 31 98.1
5745 101.2 |FUND/PEAK| 60 1.0 h 34.1 5.4 31 109.7
5745 81.83 | FUND/AVE| 45 1.0 v 34.1 5.4 31 90.3
5745 93.07 | FUND/AVE| 45 1.2 h 34.1 5.4 31 101.6
11490 | 37.01 AVE 90 1.2 h 39.6 7.6 32 52.2 54 -1.8
17236 | 30.55 AVE 180 1.2 h 44.3 9.7 32.5 52.1 54 -2.0
11490 56.7 AVE 45 1.2 h 39.6 7.6 32 71.9 74 2.1
17236 | 30.26 AVE 270 1.0 \Y 44.3 9.7 32.5 51.8 54 -2.2
17236 | 49.36 PEAK 180 1.2 h 44.3 9.7 32.5 70.9 74 -3.1
11490 | 35.41 PEAK 60 1.2 \Y 39.6 7.6 32 50.6 54 -3.4
17236 | 48.28 PEAK 45 1.0 v 44.3 9.7 32.5 69.8 74 -4.2
11490 | 47.46 PEAK 180 1.2 \Y 39.6 7.6 32 62.7 74 -11.3
(5.725GHz-5.825GHz) Middle Channel
5782 93.36 |FUND/PEAK| 45 1.0 \Y 34.1 5.4 31 101.9
5782 103.9 [FUND/PEAK| 60 1.0 h 34.1 5.4 32.8 110.6
5782 84.21 | FUND/AVE| 45 1.0 \Y 34.1 5.4 325 91.2
5782 96.13 | FUND/AVE| 45 1.2 h 34.1 5.4 321 103.5
11567 | 37.01 AVE 45 1.2 h 39.1 7.8 32.5 51.4 54 -2.6
17355 | 30.01 AVE 270 1.0 \Y 41.8 9.7 31 50.5 54 -3.5
17355 | 31.25 AVE 45 1.2 h 41.8 9.7 32.8 50.0 54 4.1
11567 | 35.41 AVE 60 1.2 \% 39.1 7.8 32.8 49.5 54 -4.5
17355 | 48.98 PEAK 180 1.2 h 41.8 9.7 321 68.4 74 -5.6
11567 | 51.56 PEAK 45 1.2 h 39.1 7.8 31 67.4 74 -6.6
17355 | 41.36 PEAK 45 1.0 \Y 41.8 9.7 325 60.4 74 -13.6
11567 | 43.38 PEAK 180 1.2 v 39.1 7.8 321 58.2 74 -15.8
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FCC ID: Q78ZXR10W800A

Continued:
(5.725GHz-5.825GHz) High Channel

5805 91.91 |[FUND/PEAK]| 45 1.0 % 34.1 5.4 31.1 100.3

5805 102.6 |[FUND/PEAK| 60 1.0 h 34.1 5.4 31.1 111.0

5805 84.37 | FUND/AVE| 45 1.0 v 34.1 5.4 31.1 92.8

5805 94.97 | FUND/AVE | 45 1.2 h 34.1 5.4 31.1 103.4

11610 | 37.01 AVE 90 1.2 h 39.1 7.8 32.2 51.7 54 -2.3

17415 | 30.22 AVE 180 1.2 h 44.3 9.7 32.6 51.6 54 2.4

17415 | 30.01 AVE 270 1.0 v 44.3 9.7 32.6 51.4 54 -2.6

17415 | 49.39 AVE 180 1.2 h 44.3 9.7 32.6 70.8 74 -3.2

11610 | 35.41 PEAK 60 1.2 v 39.1 7.8 32.2 50.1 54 -3.9

11610 54.1 PEAK 45 1.2 h 39.1 7.8 32.2 68.8 74 5.2

17415 | 47.01 PEAK 45 1.0 \ 44.3 9.7 32.6 68.4 74 -5.6

11610 | 49.39 PEAK 180 1.2 v 39.1 7.8 32.2 64.1 74 -9.9

INDICATED TABLE ANTENNA CORRECTION FACTOR i?/ﬁ?;gi Sf;iRlTsB

Frequency Ampl. Angle | Height | Polar [ Antenna | Cable | Amp. Corr. Ampl. Limit Margin

MHz dBnV/m | Degree | Meter | H/'V | dBnV/m dB dB dBnV/m dBnV/m dB
(5.725GHz-5.825GHz) 30MHZz-1000MHz

66.02 53.22 180 1.2 % 9.7 0.4 25 38.3 40 -1.7
528.01 48.96 45 1.2 \ 18.5 1.8 25 44.3 46 -1.7
528.01 47.96 45 1.2 h 18.5 1.8 25 43.3 46 2.7
296.97 53.95 60 1.0 h 12.6 1.1 25 42.7 46 -3.4
131.98 50.22 180 1.2 h 12.6 1.0 25 38.8 435 -4.7
131.98 a47.77 45 1.0 v 12.6 1.0 25 36.4 435 7.1
296.97 49.63 270 1.0 \ 12.6 1.1 25 38.3 46 -7.7
66.02 47.14 45 1.0 h 9.7 0.4 25 32.2 40 -7.8
231.17 44.29 45 1.0 h 11.3 1.0 25 31.6 46 -14.4
231.17 42.65 60 1.2 Y 11.3 1.0 25 30.0 46 -16.1
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ZTE Corporation

FCC ID: Q78ZXR10W800A

Date of Test April 2-9,2004 Temperature 257
EUT WB800A Wireless Access Point Humidity 70%
M/N W800A Operating Mode Running
SIN 040360 Test Engineer: Jandy SU
INDICATED TABLE ANTENNA CORRECTION FACTOR CORRECTED Fecis
AMPLITUDE SuBPART C
. Anten . .
Frequency | Ampl. Angle | Height Polar A Cable Amp. Corr. Ampl. Limit Margin
Comments
dBnV/ dBnv/
MHz 0 Degree | Meter H/V 0 DB DB dBnV/m | dBnV/m aB
(2.4GHz-2.4835GHz) 802.11b Low Channel
2412 92.42 |FUND/PEAK| 45 1.0 \ 28.7 3.4 28.7 95.8
2412 102.9 |FUND/PEAK| 45 1.2 h 28.7 3.4 28.7 106.3
2412 86.03 | FUND/AVE| 270 1.0 \Y 28.7 3.4 28.7 89.4
2412 97.19 | FUND/AVE| 180 1.2 h 28.7 3.4 28.7 100.5
9648 35.41 AVE 180 1.2 \ 38.4 7.0 31.8 49.1 54 -4.9
9648 35.41 AVE 180 1.2 h 38.4 7.0 31.8 49.1 54 -4.9
7236 35.41 AVE 90 1.2 Y 36.3 6.0 31.6 46.1 54 -7.9
7236 3541 AVE 180 1.2 h 36.3 6.0 31.6 46.1 54 -7.9
4824 35.41 AVE 45 1.2 \ 32.5 4.9 30.4 42.4 54 -11.6
4824 3541 AVE 180 1.2 h 325 4.9 30.4 42.4 54 -11.6
9648 47.46 PEAK 60 1.2 h 38.4 7.0 31.8 61.1 74 -12.9
9648 46.54 PEAK 60 1.0 v 38.4 7.0 31.8 60.2 74 -13.8
7236 47.48 PEAK 45 1.0 \ 36.3 6.0 31.6 58.2 74 -15.9
7236 47.46 PEAK 45 1.0 h 36.3 6.0 31.6 58.1 74 -15.9
4824 47.46 PEAK 180 1.2 Y 32,5 4.9 30.4 54.5 74 -19.5
4824 47.01 PEAK 180 1.2 h 32.5 4.9 30.4 54.0 74 -20.0
(2.4GHz-2.4835GHz) 802.11b Middle Channel
2437 92.7 [FUND/PEAK| 45 1.0 v 28.7 3.4 28.6 96.2
2437 104.6 [FUND/PEAK| 45 1.2 h 28.7 3.4 28.6 108.0
2437 87.01 | FUND/AVE | 270 1.0 \% 28.7 3.4 28.6 90.5
2437 98.23 | FUND/AVE 45 1.2 h 28.7 3.4 28.6 101.7
4875 43.26 AVE 45 1.2 h 325 4.9 30.4 50.3 54 -3.7
9749 35.41 AVE 45 1.2 % 38.4 7.0 31.8 49.1 54 -4.9
9749 35.41 AVE 45 1.2 h 38.4 7.0 31.8 49.1 54 -4.9
7322 35.41 AVE 45 1.2 Y 36.3 6.0 31.7 46.0 54 -8.0
7322 33.48 AVE 45 1.2 h 36.3 6.0 31.7 441 54 -10.0
4875 35.41 AVE 45 1.2 \Y 32.5 4.9 30.4 42.4 54 -11.6
4875 54.69 PEAK 180 1.2 h 325 4.9 30.4 61.7 74 -12.3
9749 47.01 PEAK 60 1.2 h 38.4 7.0 31.8 60.7 74 -13.3
9749 46.04 PEAK 60 1.0 \% 38.4 7.0 31.8 59.7 74 -14.3
7322 47.01 PEAK 45 1.0 % 36.3 6.0 31.7 57.6 74 -16.4
7322 45.52 PEAK 45 1.0 h 36.3 6.0 31.7 56.1 74 -17.9
4875 47.88 PEAK 180 1.2 Y 32,5 4.9 30.4 54.9 74 -19.1
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FCC ID: Q78ZXR10W800A

Continued:

(2.4GHz-2.4835GHz) 802.11b High Channel

2462 92.36 |FUND/PEAK| 45 1.0 % 28.7 3.4 28.8 95.6
2462 103.5 |[FUND/PEAK| 45 1.2 h 28.7 3.4 28.8 106.7
2462 86.09 | FUND/AVE| 270 1.0 v 28.7 3.4 28.8 89.3
2462 97.31 | FUND/AVE| 180 1.2 h 28.7 3.4 28.8 100.6
7386 39.5 AVE 90 1.2 \ 36.3 6.0 31.7 50.1 54 -3.9
4924 42.26 AVE 180 1.2 h 325 4.9 30.4 49.3 54 4.7
9848 35.41 AVE 180 1.2 % 38.4 7.0 31.9 49.0 54 -5.0
9848 35.41 AVE 180 1.2 h 38.4 7.0 31.9 49.0 54 -5.0
7386 35.41 AVE 180 1.2 h 36.3 6.0 31.7 46.0 54 -8.0
4924 35.41 AVE 45 1.2 \ 325 4.9 30.4 42.4 54 -11.6
9848 47.46 PEAK 60 1.0 v 38.4 7.0 31.9 61.0 74 -13.0
9848 46.54 PEAK 60 1.2 h 38.4 7.0 31.9 60.1 74 -13.9
7386 49.39 PEAK 45 1.0 \ 36.3 6.0 31.7 60.0 74 -14.0
4924 50.68 PEAK 180 1.2 h 325 4.9 30.4 57.7 74 -16.3
7386 46.54 PEAK 45 1.0 h 36.3 6.0 31.7 57.1 74 -16.9
4924 47.01 PEAK 180 1.2 Y 325 4.9 30.4 54.0 74 -20.0
INDICATED TABLE ANTENNA CORRECTION FACTOR i?AR;L?JEE Sf;iR]:rsB
Frequency Ampl. Angle | Height | Polar [ Antenna | Cable | Amp. Corr. Ampl. Limit Margin
MHz dBnV/m | Degree | Meter | H/'V | dBnV/m dB dB dBnV/m dBnV/m dB
(2.4GHz-2.4835GHz) 802.11b 30MHz-1000MHz
528.01 49.22 45 1.2 % 18.5 1.8 25 44.5 46 -1.5
528.01 47.97 45 1.2 h 18.5 1.8 25 43.3 46 2.7
296.97 54.01 270 1.0 v 12.6 1.1 25 42.7 46 -3.3
296.97 53.45 60 1.0 h 12.6 1.1 25 42.2 46 -3.9
131.98 48.99 180 1.2 h 12.6 1.0 25 37.6 435 -5.9
66.02 48.55 180 1.2 % 9.7 0.4 25 33.7 40 -6.4
66.02 47.38 45 1.0 h 9.7 0.4 25 325 40 -7.5
131.98 46.27 45 1.0 Y 12.6 1.0 25 34.9 43.5 -8.6
231.17 45.13 60 1.2 v 11.3 1.0 25 32.4 46 -13.6
231.17 44.87 45 1.0 h 11.3 1.0 25 32.2 46 -13.8
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FCC ID: Q78ZXR10W800A

Date of Test April 2-9,2004 Temperature 257
EUT WB800A Wireless Access Point Humidity 70%
M/N W800A Operating Mode Running
SIN 040360 Test Engineer: Jandy SU
INDICATED TABLE ANTENNA CORRECTION FACTOR CORRECTED Fecls
AMPLITUDE SUBPART C
Frequenc ) Anten . .
Ampl. Angle | Height Polar A Cable Amp. Corr. Ampl. Limit Margin
B Comments By
MHz 0 Degree | Meter H/V 0 DB DB dBnV/m | dBnV/m aB
(2.4GHz-2.4835GHz) 802.11g Low Channel
2412 | 90.97 |FUND/PEAK| 45 1.0 Y 28.7 3.4 28.7 94.3
2412 101 |FUND/PEAK| 45 1.2 h 28.7 3.4 28.7 104.4
2412 83.1 |[FUND/AVE| 270 1.0 Y 28.7 3.4 28.7 86.5
2412 | 92.84 [FUND/AVE| 180 1.2 h 28.7 3.4 28.7 96.2
9648 | 35.41 AVE 180 1.2 v 38.4 7.0 31.8 49.1 54 -4.9
9648 | 35.41 AVE 180 1.2 h 38.4 7.0 31.8 49.1 54 -4.9
7236 | 3541 AVE 90 1.2 v 36.3 6.0 31.6 46.1 54 -7.9
7236 | 33.48 AVE 180 1.2 h 36.3 6.0 31.6 44.2 54 -9.9
4824 | 35.41 AVE 45 1.2 v 32.5 4.9 30.4 42.4 54 -11.6
4824 | 3541 AVE 180 1.2 h 325 4.9 30.4 42.4 54 -11.6
9648 | 47.46 PEAK 60 1.2 h 38.4 7.0 31.8 61.1 74 -12.9
9648 | 47.01 PEAK 60 1.0 v 38.4 7.0 31.8 60.7 74 -13.3
7236 | 47.46 PEAK 45 1.0 v 36.3 6.0 31.6 58.1 74 -15.9
7236 | 44.96 PEAK 45 1.0 h 36.3 6.0 31.6 55.6 74 -18.4
4824 | 47.88 PEAK 180 1.2 v 325 4.9 30.4 54.9 74 -19.1
4824 | 47.01 PEAK 180 1.2 h 32.5 4.9 304 54.0 74 -20.0
(2.4GHz-2.4835GHz) 802.11g Middle Channel
2437 90.51 [FUND/PEAK| 45 1.0 \ 28.7 3.4 28.6 94.0
2437 100.8 [FUND/PEAK| 45 1.2 h 28.7 3.4 28.6 104.2
2437 83.07 | FUND/AVE| 270 1.0 v 28.7 3.4 28.6 86.5
2437 92.55 | FUND/AVE 45 1.2 h 28.7 3.4 28.6 96.0
9749 35.41 AVE 45 1.2 \Y 38.4 7.0 31.8 49.1 54 -4.9
9749 3541 AVE 45 1.2 h 38.4 7.0 31.8 49.1 54 -4.9
7322 35.41 AVE 45 1.2 \Y 36.3 6.0 31.7 46.0 54 -8.0
7322 33.48 AVE 45 1.2 h 36.3 6.0 31.7 44.1 54 -10.0
4875 3541 AVE 45 1.2 \Y 32.5 4.9 30.4 42.4 54 -11.6
4875 3541 AVE 45 1.2 h 325 4.9 30.4 42.4 54 -11.6
9749 47.01 PEAK 60 1.0 v 38.4 7.0 31.8 60.7 74 -13.3
9749 47.01 PEAK 60 1.2 h 38.4 7.0 31.8 60.7 74 -13.3
7322 48.46 PEAK 45 1.0 \Y 36.3 6.0 31.7 59.0 74 -15.0
7322 46.04 PEAK 45 1.0 h 36.3 6.0 31.7 56.6 74 -17.4
4875 47.88 PEAK 180 1.2 h 325 4.9 30.4 54.9 74 -19.1
4875 47.46 PEAK 180 1.2 \Y 32.5 4.9 304 54.5 74 -19.5
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FCC ID: Q78ZXR10W800A

Continued:
(2.4GHz-2.4835GHz) 802.11g High Channel
2462 91.52 [FUND/PEAK| 45 1.0 v 28.7 3.4 28.8 94.8
2462 102.2 [FUND/PEAK| 45 1.2 h 28.7 3.4 28.8 105.4
2462 82.75 | FUND/AVE | 270 1.0 v 28.7 3.4 28.8 86.0
2462 93.57 | FUND/AVE| 180 1.2 h 28.7 3.4 28.8 96.8
9848 35.41 AVE 180 1.2 v 38.4 7.0 31.9 49.0 54 -5.0
9848 35.41 AVE 180 1.2 h 38.4 7.0 31.9 49.0 54 -5.0
7386 35.41 AVE 90 1.2 v 36.3 6.0 31.7 46.0 54 -8.0
7386 33.48 AVE 180 1.2 h 36.3 6.0 31.7 44.1 54 -10.0
4924 35.41 AVE 45 1.2 v 325 4.9 30.4 42.4 54 -11.6
4924 35.41 AVE 180 1.2 h 325 4.9 30.4 42.4 54 -11.6
9848 46.54 PEAK 60 1.0 v 38.4 7.0 31.9 60.1 74 -13.9
9848 46.54 PEAK 60 1.2 h 38.4 7.0 31.9 60.1 74 -13.9
7386 47.48 PEAK 45 1.0 v 36.3 6.0 31.7 58.1 74 -16.0
7386 44.96 PEAK 45 1.0 h 36.3 6.0 31.7 55.5 74 -18.5
4924 46.04 PEAK 180 1.2 v 325 4.9 30.4 53.1 74 -21.0
4924 46.04 PEAK 180 1.2 h 325 4.9 30.4 53.1 74 -21.0
INDICATED TABLE ANTENNA CORRECTION FACTOR CORRECTEL FCC15
AMPLITUDE SUBPART B
Frequency Ampl. Angle | Height | Polar [ Antenna | Cable | Amp. Corr. Ampl. Limit Margin
MHz dBnY/m | Degree | Meter | H/V | dBnV/m dB dB dBrnv/m dBnv/m dB
(2.4GHz-2.4835GHz) 802.11g 30MHz-1000MHz
528.01 49.31 45 1.2 v 18.5 1.8 25 44.6 46 -1.4
528.01 48.44 45 1.2 h 18.5 1.8 25 43.7 46 -2.3
296.97 54.91 60 1.0 h 12.6 1.1 25 43.6 46 2.4
131.98 51.77 180 1.2 h 12.6 1.0 25 40.4 435 3.1
296.97 53.95 270 1.0 Y 12.6 1.1 25 42.7 46 -3.4
66.02 47.59 45 1.0 h 9.7 0.4 25 32.7 40 -7.3
66.02 46.74 180 1.2 \ 9.7 0.4 25 31.8 40 -8.2
131.98 44.89 45 1.0 Y 12.6 1.0 25 335 43.5 -10.0
231.17 45.17 45 1.0 h 11.3 1.0 25 325 46 -13.5
231.17 44.08 60 1.2 Y 11.3 1.0 25 31.4 46 -14.6
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FCC ID: Q78ZXR10W800A

Antenna M/N: TQJ-5800BK C40-W

Date of Test April 2-9,2004 Temperature 25?
EUT W800A Wirdess Access Point Humidity 70%
M/N W800A Operating Mode Running
SN 040360 Test Engineer: Jandy SU
INDICATED TABLE ANTENNA CORRECTION FACTOR CORRECTED Fee1s
AMPLITUDE SUBPART C
Frequency | Ampl. Angle | Height Polar Anten Cable Amp. Corr. Ampl. Limit Margin
BV Comments dBn:\//
MHz 0 Degree | Meter HIV 0 DB DB dBnmV/m dBnmV/m dB
(5.15GHz -5.25GHz) Low Channel
5180 98.32 |FUND/PEAK| 45 1.0 \Y 33.9 5.2 30.6 106.8
5180 105.2 |FUND/PEAK| 60 1.0 h 33.9 5.2 30.6 113.7
5180 90.18 | FUND/AVE| 45 1.0 \Y 33.9 5.2 30.6 98.6
5180 96.69 | FUND/AVE| 45 1.2 h 33.9 5.2 30.6 105.1
15540 | 35.41 AVE 270 1.0 \Y 40.6 9.2 32.6 52.6 54 -1.4
10360 | 38.67 AVE 60 1.2 \Y 37.8 7.3 32 51.8 54 -2.2
10360 | 38.46 AVE 90 1.2 h 37.8 7.3 32 51.6 54 -2.5
15540 | 33.78 AVE 180 1.2 h 40.6 9.2 32.6 51.0 54 -3.0
10360 | 54.13 PEAK 45 1.2 h 37.8 7.3 32 67.2 74 -6.8
15540 | 49.98 PEAK 180 1.2 h 40.6 9.2 32.6 67.2 74 -6.8
10360 52.8 PEAK 180 1.2 \Y 37.8 7.3 32 65.9 74 -8.1
15540 | 47.46 PEAK 45 1.0 \Y 40.6 9.2 32.6 64.7 74 -9.3
(5.15GHz -5.25GHz) Middle Channel
5200 99.98 |FUND/PEAK| 45 1.0 \Y 33.9 5.2 30.6 108.4
5200 100.9 |[FUND/PEAK| 60 1.0 h 33.9 5.2 30.6 109.4
5200 91.95 | FUND/AVE | 45 1.0 \% 33.9 5.2 30.6 100.4
5200 92.5 | FUND/AVE| 45 1.2 h 33.9 5.2 30.6 101.0
10401 | 38.28 AVE 90 1.2 h 37.8 7.3 32 51.4 54 -2.6
15600 | 33.41 AVE 180 1.2 h 40.6 9.2 32.6 50.6 54 -3.4
10401 | 37.36 AVE 60 1.2 \Y 37.8 7.3 32 50.5 54 -3.6
15600 | 33.14 AVE 270 1.0 v 40.6 9.2 32.6 50.4 54 -3.6
15600 | 48.28 PEAK 180 1.2 h 40.6 9.2 32.6 65.5 74 -8.5
15600 | 47.01 PEAK 45 1.0 v 40.6 9.2 32.6 64.2 74 -9.8
10401 | 48.28 PEAK 45 1.2 h 37.8 7.3 32 61.4 74 -12.6
10401 | 47.01 PEAK 180 1.2 \Y 37.8 7.3 32 60.1 74 -13.9
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Continued:
(5.15GHz -5.25GHz) High Channel
5240 100.5 [FUND/PEAK| 45 1.0 % 33.9 5.2 30.6 108.9
5240 98.3 [FUND/PEAK| 60 1.0 h 33.9 5.2 30.6 106.8
5240 92.52 | FUND/AVE| 45 1.0 v 33.9 5.2 30.6 101.0
5240 89.44 | FUND/AVE| 45 1.2 h 33.9 5.2 30.6 97.9
10480 | 38.58 AVE 90 1.2 h 37.8 7.3 32 51.7 54 -2.3
10480 | 38.34 AVE 60 1.2 v 37.8 7.3 32 51.4 54 -2.6
15720 | 33.86 AVE 180 1.2 h 40.6 9.2 32.6 51.1 54 -2.9
15720 | 33.56 AVE 270 1.0 \ 40.6 9.2 32.6 50.8 54 -3.2
15720 | 49.04 PEAK 180 1.2 h 40.6 9.2 32.6 66.3 74 -7.7
10480 | 51.54 PEAK 45 1.2 h 37.8 7.3 32 64.6 74 9.4
15720 | 47.01 PEAK 45 1.0 \ 40.6 9.2 32.6 64.2 74 -9.8
10480 | 49.04 PEAK 180 1.2 v 37.8 7.3 32 62.1 74 -11.9
INDICATED TABLE ANTENNA CORRECTION FACTOR i?/ﬁ?;gi Sf;iRlTsB
Frequency Ampl. Angle | Height | Polar [ Antenna | Cable | Amp. Corr. Ampl. Limit Margin
MHz dBnV/m | Degree | Meter | H/'V | dBnV/m dB dB dBnV/m dBnV/m dB
(5.15GHz -5.25GHz) 30MHz-1000MHz
528.01 49.52 45 1.2 v 18.5 1.8 25 44.8 46 -1.2
528.01 48.15 45 1.2 h 18.5 1.8 25 43.5 46 -2.6
66.02 52.17 180 1.2 v 9.7 0.4 25 37.3 40 2.7
132.06 51.02 45 1.0 Y 12.6 1.0 25 39.6 435 -3.9
131.98 49.91 180 1.2 h 12.6 1.0 25 38.5 435 -5.0
66.02 49.72 45 1.0 h 9.7 0.4 25 34.8 40 -5.2
297.02 50.34 60 1.0 h 12.6 1.1 25 39.0 46 -7.0
297.02 49.16 270 1.0 Y 12.6 1.1 25 37.9 46 -8.1
231.17 47.51 60 1.2 v 11.3 1.0 25 34.8 46 -11.2
231.17 45.71 45 1.0 h 11.3 1.0 25 33.0 46 -13.0
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FCC ID: Q78ZXR10W800A

Date of Test April 2-9,2004 Temperature 257
EUT WB800A Wireless Access Point Humidity 70%
M/N W800A Operating Mode Running
SIN 040360 Test Engineer: Jandy SU
INDICATED TABLE ANTENNA CORRECTION FACTOR CORRECTED Fecis
AMPLITUDE SuBPART C
Frequency | Ampl. Angle | Height Polar Anten Cable Amp. Corr. Ampl. Limit Margin
Comments &
MHz dB:// Degree | Meter HIV dBr:V/ DB DB dBmV//m dBnV/m dB
(5.25GHz -5.35GHz) Low Channel
5260 100.6 |FUND/PEAK| 45 1.0 v 33.9 5.2 30.6 109.1
5260 105 |FUND/PEAK| 60 1.0 h 33.9 5.2 30.6 113.4
5260 92.41 | FUND/AVE| 45 1.0 v 33.9 5.2 30.6 100.9
5260 96.43 | FUND/AVE| 45 1.2 h 33.9 5.2 30.6 104.9
10520 | 37.56 AVE 60 1.2 \Y 38.9 7.5 32 51.9 54 2.1
10520 | 37.41 AVE 90 1.2 h 38.9 7.5 32 51.8 54 2.2
10520 56.7 AVE 45 1.2 h 38.9 7.5 32 71.1 74 -2.9
10520 | 56.55 AVE 180 1.2 \Y 38.9 7.5 32 70.9 74 -3.1
15780 | 33.56 PEAK 180 1.2 h 40.6 9.2 32.6 50.8 54 -3.2
15780 | 33.46 PEAK 270 1.0 \Y 40.6 9.2 32.6 50.7 54 -3.3
15780 | 48.89 PEAK 180 1.2 h 40.6 9.2 32.6 66.1 74 -7.9
15780 | 48.28 PEAK 45 1.0 \Y 40.6 9.2 32.6 65.5 74 -8.5
(5.25GHz -5.35GHz) Middle Channel
5280 98.27 |FUND/PEAK| 45 1.0 \Y 33.9 5.2 31.1 106.2
5280 102.8 [FUND/PEAK| 60 1.0 h 33.9 5.2 31.1 110.7
5280 90.74 | FUND/AVE| 45 1.0 \Y 33.9 5.2 31.1 98.7
5280 94.35 | FUND/AVE| 45 1.2 h 33.9 5.2 31.1 102.3
10560 | 37.41 AVE 60 1.2 \% 38.9 7.5 32.2 51.6 54 2.4
10560 | 37.01 AVE 45 1.2 h 38.9 7.5 32.2 51.2 54 -2.8
10560 | 56.85 AVE 45 1.2 h 38.9 7.5 32.2 71.0 74 -3.0
15840 | 33.55 AVE 270 1.0 \% 40.6 9.2 32.6 50.8 54 -3.2
15840 | 33.14 PEAK 45 1.2 h 40.6 9.2 32.6 50.4 54 -3.6
15840 | 47.01 PEAK 180 1.2 h 40.6 9.2 32.6 64.2 74 -9.8
15840 | 46.54 PEAK 45 1.0 \Y 40.6 9.2 32.6 63.8 74 -10.2
10560 | 48.26 PEAK 180 1.2 v 38.9 7.5 32.2 62.4 74 -11.6
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Continued:
(5.25GHz -5.35GHz) High Channel
5320 90.64 |[FUND/PEAK| 45 1.0 % 33.9 5.2 30.7 99.0
5320 95.69 [FUND/PEAK| 60 1.0 h 33.9 5.2 30.7 104.0
5320 81.92 [ FUND/AVE| 45 1.0 v 33.9 5.2 30.7 90.3
5320 87.25 | FUND/AVE| 45 1.2 h 33.9 5.2 30.7 95.6
10640 | 37.01 AVE 90 1.2 h 38.9 7.5 32.1 51.3 54 -2.7
15960 | 33.46 AVE 270 1.0 v 40.6 9.2 32.7 50.6 54 -3.4
15960 | 33.46 AVE 180 1.2 h 40.6 9.2 32.7 50.6 54 -3.4
10640 | 35.41 AVE 60 1.2 \ 38.9 7.5 32.1 49.7 54 -4.3
10640 | 51.26 PEAK 45 1.2 h 38.9 7.5 32.1 65.5 74 -8.5
15960 | 47.46 PEAK 180 1.2 h 40.6 9.2 32.7 64.6 74 9.4
15960 | 47.01 PEAK 45 1.0 \ 40.6 9.2 32.7 64.1 74 -9.9
10640 | 45.52 PEAK 180 1.2 v 38.9 7.5 32.1 59.8 74 -14.2
INDICATED TABLE ANTENNA CORRECTION FACTOR i?/ﬁ?;gi Sf;iRlTsB
Frequency Ampl. Angle | Height | Polar [ Antenna | Cable | Amp. Corr. Ampl. Limit Margin
MHz dBnV/m | Degree | Meter | H/'V | dBnV/m dB dB dBnV/m dBnV/m dB
(5.25GHz -5.35GHz) 30MHz-1000MHz
528.01 49.48 45 1.2 v 18.5 1.8 25 44.8 46 -1.2
66.02 53.46 180 1.2 \ 9.7 0.4 25 38.6 40 -1.4
528.01 48.88 45 1.2 h 18.5 1.8 25 44.2 46 -1.8
297.02 51.19 60 1.0 h 12.6 1.1 25 39.9 46 -6.1
131.98 48.41 180 1.2 h 12.6 1.0 25 37.0 435 -6.5
132.06 47.41 45 1.0 v 12.6 1.0 25 36.0 43.5 -7.5
297.02 47.94 270 1.0 \ 12.6 1.1 25 36.6 46 -9.4
66.02 45.21 45 1.0 h 9.7 0.4 25 30.3 40 -9.7
231.17 46.07 45 1.0 h 11.3 1.0 25 334 46 -12.6
231.17 44.2 60 1.2 Y 11.3 1.0 25 31.5 46 -14.5

Report # RSH04031611Rpt_revl

Page 112 of 122

FCC Part 15.247 & 15.407 Test Report




ZTE Corporation

FCC ID: Q78ZXR10W800A

Date of Test April 2-9,2004 Temperature 257
EUT WB800A Wireless Access Point Humidity 70%
M/N W800A Operating Mode Running
SIN 040360 Test Engineer: Jandy SU
INDICATED TABLE ANTENNA CORRECTION FACTOR CORRECTED Fecis
AMPLITUDE SuBPART C
Frequency | Ampl. Angle | Height Polar Anten Cable Amp. Corr. Ampl. Limit Margin
dBnv/ Comments dBn:V/
MHz 0 Degree | Meter HIV 0 DB DB dBmV//m dBnV/m dB
(5.725GHz-5.825GHz) Low Channel
5745 98.27 |FUND/PEAK| 45 1.0 v 34.1 5.4 31 106.8
5745 95.52 [FUND/PEAK| 60 1.0 h 34.1 5.4 31 104.0
5745 88.94 | FUND/AVE| 45 1.0 v 34.1 5.4 31 97.4
5745 87.32 | FUND/AVE| 45 1.2 h 34.1 5.4 31 95.8
11490 | 37.01 AVE 60 1.2 \Y 39.6 7.6 32 52.2 54 -1.8
17236 | 30.75 AVE 270 1.0 \Y 44.3 9.7 32.5 52.3 54 -1.8
17236 | 30.41 AVE 180 1.2 h 44.3 9.7 325 51.9 54 2.1
11490 | 3541 AVE 90 1.2 h 39.6 7.6 32 50.6 54 -3.4
17236 | 48.28 PEAK 45 1.0 v 44.3 9.7 32.5 69.8 74 -4.2
17236 | 47.01 PEAK 180 1.2 h 44.3 9.7 325 68.5 74 -5.5
11490 | 49.04 PEAK 180 1.2 v 39.6 7.6 32 64.3 74 -9.7
11490 | 48.28 PEAK 45 1.2 h 39.6 7.6 32 63.5 74 -10.5
(5.725GHz-5.825GHz) Middle Channel
5782 93.17 |FUND/PEAK| 45 1.0 \Y 34.1 5.4 31 101.7
5782 95.97 |[FUND/PEAK| 60 1.0 h 34.1 5.4 32.8 102.7
5782 84.72 | FUND/AVE| 45 1.0 \Y 34.1 5.4 325 91.7
5782 86.07 | FUND/AVE| 45 1.2 h 34.1 5.4 321 93.5
17355 | 31.35 AVE 270 1.0 \% 41.8 9.7 31 51.9 54 2.1
17355 | 33.12 AVE 45 1.2 h 41.8 9.7 32.8 51.8 54 -2.2
11567 | 37.01 AVE 45 1.2 h 39.1 7.8 32.5 51.4 54 -2.6
11567 | 35.41 AVE 60 1.2 \% 39.1 7.8 32.8 49.5 54 -4.5
11567 | 51.26 PEAK 180 1.2 \Y 39.1 7.8 321 66.0 74 -8.0
17355 | 46.54 PEAK 45 1.0 v 41.8 9.7 32.5 65.5 74 -8.5
17355 | 46.04 PEAK 180 1.2 h 41.8 9.7 32.1 65.4 74 -8.6
11567 | 47.01 PEAK 45 1.2 h 39.1 7.8 31 62.9 74 -11.1
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Continued:
(5.725GHz-5.825GHz) High Channel

5805 92.58 |[FUND/PEAK]| 45 1.0 % 34.1 5.4 31.1 101.0

5805 99.52 |[FUND/PEAK| 60 1.0 h 34.1 5.4 31.1 107.9

5805 84.36 | FUND/AVE| 45 1.0 % 34.1 5.4 31.1 92.8

5805 91.74 | FUND/AVE| 45 1.2 h 34.1 5.4 31.1 100.1

11610 | 37.41 AVE 90 1.2 h 39.1 7.8 32.2 52.1 54 -1.9

17415 | 30.58 AVE 180 1.2 h 44.3 9.7 32.6 52.0 54 -2.0

11610 | 37.01 AVE 60 1.2 % 39.1 7.8 32.2 51.7 54 -2.3

17415 | 30.34 AVE 270 1.0 v 44.3 9.7 32.6 51.7 54 -2.3

11610 | 53.26 PEAK 45 1.2 h 39.1 7.8 32.2 67.9 74 -6.1

17415 | 46.04 PEAK 45 1.0 % 44.3 9.7 32.6 67.4 74 -6.6

17415 | 46.04 PEAK 180 1.2 h 44.3 9.7 32.6 67.4 74 -6.6

11610 | 48.67 PEAK 180 1.2 v 39.1 7.8 32.2 63.3 74 -10.7

INDICATED TABLE ANTENNA CORRECTION FACTOR i?/ﬁ?;gi Sf;iRlTsB

Frequency Ampl. Angle | Height | Polar [ Antenna | Cable | Amp. Corr. Ampl. Limit Margin

MHz dBnY/m | Degree | Meter | H/V | dBnV/m dB dB dBnV/m dBny/m dB
(5.725GHz-5.825GHz) 30MHz-1000MHz

528.01 48.72 45 1.2 h 18.5 1.8 25 44.0 46 -2.0
66.02 52.24 180 1.2 % 9.7 0.4 25 37.3 40 2.7
528.01 46.17 45 1.2 % 18.5 1.8 25 41.5 46 -4.5
132.06 49.04 45 1.0 v 12.6 1.0 25 37.6 43.5 -5.9
66.02 47.83 45 1.0 h 9.7 0.4 25 32.9 40 -7.1
131.98 47.85 180 1.2 h 12.6 1.0 25 36.5 43.5 -7.1
297.02 49.53 60 1.0 h 12.6 1.1 25 38.2 46 -7.8
297.02 49.27 270 1.0 % 12.6 1.1 25 38.0 46 -8.0
231.17 47.24 60 1.2 % 11.3 1.0 25 34.5 46 -11.5
231.17 42.63 45 1.0 h 11.3 1.0 25 29.9 46 -16.1
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ZTE Corporation FCC ID: Q78ZXR10W800A
Antenna M/N: TQJ5800BKF8
Date of Test April 2-9,2004 Temperature 25?
EUT WB800A Wireless Access Point Humidity 70%
M/N W800A Operating Mode Running
SN 040360 Test Engineer: Jandy SU
INDICATED TABLE ANTENNA CORRECTION FACTOR CORRECTED Fee1s
AMPLITUDE SUBPART C
Frequency | Ampl. Angle | Height Polar Anten Cable Amp. Corr. Ampl. Limit Margin
dBnV/ Comments dBn:V/
MHz 0 Degree | Meter HIV 0 DB DB dBnmV/m dBnmV/m dB
(5.15GHz -5.25GHz) Low Channel
5180 93.4 |FUND/PEAK| 45 1.0 \Y 33.9 5.2 30.6 101.9
5180 92.1 |FUND/PEAK| 60 1.0 h 33.9 5.2 30.6 100.6
5180 84.84 | FUND/AVE| 45 1.0 \Y 33.9 5.2 30.6 93.3
5180 83.17 | FUND/AVE| 45 1.2 h 33.9 5.2 30.6 91.6
15540 | 35.41 AVE 270 1.0 \Y 40.6 9.2 32.6 52.6 54 -1.4
10360 | 38.67 AVE 60 1.2 \Y 37.8 7.3 32 51.8 54 -2.2
15540 | 33.56 AVE 180 1.2 h 40.6 9.2 32.6 50.8 54 -3.2
10360 | 36.54 AVE 90 1.2 h 37.8 7.3 32 49.6 54 -4.4
15540 | 47.69 PEAK 180 1.2 h 40.6 9.2 32.6 64.9 74 -9.1
15540 | 47.56 PEAK 45 1.0 \ 40.6 9.2 32.6 64.8 74 -9.2
10360 | 49.28 PEAK 180 1.2 \Y 37.8 7.3 32 62.4 74 -11.6
10360 47 PEAK 45 1.2 h 37.8 7.3 32 60.1 74 -13.9
(5.15GHz -5.25GHz) Middle Channel
5200 93.74 |FUND/PEAK| 45 1.0 \Y 33.9 5.2 30.6 102.2
5200 91.12 |FUND/PEAK| 60 1.0 h 33.9 5.2 30.6 99.6
5200 85.34 | FUND/AVE | 45 1.0 \% 33.9 5.2 30.6 93.8
5200 83.92 | FUND/AVE| 45 1.2 h 33.9 5.2 30.6 92.4
10401 | 38.46 AVE 60 1.2 v 37.8 7.3 32 51.6 54 -2.5
15600 | 33.45 AVE 180 1.2 h 40.6 9.2 32.6 50.7 54 -3.3
10401 | 37.46 AVE 90 1.2 h 37.8 7.3 32 50.6 54 -3.5
15600 | 32.23 AVE 270 1.0 v 40.6 9.2 32.6 49.5 54 -4.6
15600 | 48.08 PEAK 45 1.0 \Y 40.6 9.2 32.6 65.3 74 -8.7
15600 | 47.28 PEAK 180 1.2 h 40.6 9.2 32.6 64.5 74 -9.5
10401 | 51.28 PEAK 180 1.2 \Y 37.8 7.3 32 64.4 74 -9.6
10401 | 48.58 PEAK 45 1.2 h 37.8 7.3 32 61.7 74 -12.3
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Continued:
(5.15GHz -5.25GHz) High Channel
5240 92.82 |[FUND/PEAK]| 45 1.0 % 33.9 5.2 30.6 101.3
5240 91.72 [FUND/PEAK| 60 1.0 h 33.9 5.2 30.6 100.2
5240 83.91 [ FUND/AVE| 45 1.0 v 33.9 5.2 30.6 92.4
5240 82.83 | FUND/AVE| 45 1.2 h 33.9 5.2 30.6 91.3
15720 | 35.41 AVE 180 1.2 h 40.6 9.2 32.6 52.6 54 -1.4
15720 | 33.56 AVE 270 1.0 v 40.6 9.2 32.6 50.8 54 -3.2
10480 | 37.01 AVE 60 1.2 % 37.8 7.3 32 50.1 54 -3.9
10480 | 36.54 AVE 90 1.2 h 37.8 7.3 32 49.6 54 -4.4
10480 | 54.04 PEAK 180 1.2 v 37.8 7.3 32 67.1 74 -6.9
15720 | 49.28 PEAK 180 1.2 h 40.6 9.2 32.6 66.5 74 -7.5
15720 | 47.83 PEAK 45 1.0 \ 40.6 9.2 32.6 65.1 74 -8.9
10480 | 47.56 PEAK 45 1.2 h 37.8 7.3 32 60.7 74 -13.4
INDICATED TABLE ANTENNA CORRECTION FACTOR i?/ﬁ?;gi Sf;iRlTsB
Frequency Ampl. Angle | Height | Polar [ Antenna | Cable | Amp. Corr. Ampl. Limit Margin
MHz dBnV/m | Degree | Meter | H/'V | dBnV/m dB dB dBnV/m dBnV/m dB
(5.15GHz -5.25GHz) 30MHz-1000MHz
528.01 49.17 45 1.2 v 18.5 1.8 25 445 46 -1.5
528.01 47.68 45 1.2 h 18.5 1.8 25 43.0 46 -3.0
66.02 50.89 180 1.2 % 9.7 0.4 25 36.0 40 -4.0
132.06 49.15 45 1.0 Y 12.6 1.0 25 37.8 435 -5.8
131.98 48.98 180 1.2 h 12.6 1.0 25 37.6 435 -5.9
66.02 48.22 45 1.0 h 9.7 0.4 25 33.3 40 -6.7
297.02 50.29 270 1.0 \ 12.6 1.1 25 39.0 46 -7.0
297.02 48.87 60 1.0 h 12.6 1.1 25 37.6 46 -8.4
231.17 44.05 60 1.2 v 11.3 1.0 25 31.4 46 -14.7
231.17 42.19 45 1.0 h 11.3 1.0 25 29.5 46 -16.5
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ZTE Corporation

FCC ID: Q78ZXR10W800A

Date of Test : April 2-9,2004 Temperature 257
EUT : WB800A Wireless Access Point Humidity 70%
M/N : W800A Operating Mode Running
SIN : 040360 Test Engineer: Jandy SU
INDICATED TABLE ANTENNA CORRECTION FACTOR CORRECTED Fecis
AMPLITUDE SuBPART C
Frequency | Ampl. Angle | Height Polar Anten Cable Amp. Corr. Ampl. Limit Margin
Comments &
MHz dB:// Degree | Meter HIV dBr:V/ DB DB dBmV//m dBnV/m dB
(5.25GHz -5.35GHz) Low Channel
5260 97.34 |FUND/PEAK| 45 1.0 v 33.9 5.2 30.6 105.8
5260 96.31 |FUND/PEAK| 60 1.0 h 33.9 5.2 30.6 104.8
5260 88.05 | FUND/AVE| 45 1.0 v 33.9 5.2 30.6 96.5
5260 87.02 | FUND/AVE| 45 1.2 h 33.9 5.2 30.6 95.5
10520 | 37.01 AVE 90 1.2 h 38.9 7.5 32 51.4 54 -2.6
10520 | 36.64 AVE 60 1.2 \Y 38.9 7.5 32 51.0 54 -3.0
15780 | 33.68 AVE 270 1.0 Y 40.6 9.2 32.6 50.9 54 -3.1
15780 | 33.46 AVE 180 1.2 h 40.6 9.2 32.6 50.7 54 -3.3
15780 48.7 PEAK 45 1.0 v 40.6 9.2 32.6 65.9 74 -8.1
15780 | 48.08 PEAK 180 1.2 h 40.6 9.2 32.6 65.3 74 -8.7
10520 | 48.34 PEAK 45 1.2 h 38.9 7.5 32 62.7 74 -11.3
10520 | 48.21 PEAK 180 1.2 v 38.9 7.5 32 62.6 74 -11.4
(5.25GHz -5.35GHz) Middle Channel
5280 95.37 |[FUND/PEAK| 45 1.0 % 33.9 5.2 31.1 103.3
5280 90.38 |[FUND/PEAK| 60 1.0 h 33.9 5.2 31.1 98.3
5280 86.22 | FUND/AVE | 45 1.0 Y 33.9 5.2 31.1 94.2
5280 81.42 | FUND/AVE| 45 1.2 h 33.9 5.2 31.1 89.4
10560 | 37.01 AVE 60 1.2 \% 38.9 7.5 32.2 51.2 54 -2.8
10560 | 37.01 AVE 45 1.2 h 38.9 7.5 32.2 51.2 54 -2.8
15840 | 33.45 AVE 270 1.0 Y 40.6 9.2 32.6 50.7 54 -3.3
15840 | 33.01 AVE 45 1.2 h 40.6 9.2 32.6 50.2 54 -3.8
15840 | 48.46 PEAK 45 1.0 % 40.6 9.2 32.6 65.7 74 -8.3
15840 | 47.83 PEAK 180 1.2 h 40.6 9.2 32.6 65.1 74 -8.9
10560 | 50.39 PEAK 180 1.2 Y 38.9 7.5 32.2 64.5 74 -9.5
10560 | 47.96 PEAK 45 1.2 h 38.9 7.5 32.2 62.1 74 -11.9
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Continued:
(5.25GHz -5.35GHz) High Channel
5320 89.05 |[FUND/PEAK]| 45 1.0 % 33.9 5.2 30.7 97.4
5320 90.26 [FUND/PEAK| 60 1.0 h 33.9 5.2 30.7 98.6
5320 79.99 [ FUND/AVE| 45 1.0 v 33.9 5.2 30.7 88.3
5320 82.02 | FUND/AVE| 45 1.2 h 33.9 5.2 30.7 90.4
10640 | 36.54 AVE 60 1.2 \ 38.9 7.5 32.1 50.8 54 -3.2
15960 | 33.68 AVE 270 1.0 v 40.6 9.2 32.7 50.8 54 -3.2
10640 | 36.54 AVE 90 1.2 h 38.9 7.5 32.1 50.8 54 -3.2
15960 | 33.68 AVE 180 1.2 h 40.6 9.2 32.7 50.8 54 -3.2
15960 | 48.82 PEAK 45 1.0 v 40.6 9.2 32.7 65.9 74 -8.1
15960 | 47.28 PEAK 180 1.2 h 40.6 9.2 32.7 64.4 74 -9.6
10640 | 47.56 PEAK 180 1.2 \ 38.9 7.5 32.1 61.8 74 -12.2
10640 | 47.14 PEAK 45 1.2 h 38.9 7.5 32.1 61.4 74 -12.6
INDICATED TABLE ANTENNA CORRECTION FACTOR i?/ﬁ?;gi Sf;iRlTsB
Frequency Ampl. Angle | Height | Polar [ Antenna | Cable | Amp. Corr. Ampl. Limit Margin
MHz dBnV/m | Degree | Meter | H/'V | dBnV/m dB dB dBnV/m dBnV/m dB
(5.25GHz -5.35GHz) 30MHz-1000MHz
528.01 48.65 45 1.2 % 18.5 1.8 25 44.0 46 2.1
66.02 52.46 180 1.2 \ 9.7 0.4 25 37.6 40 2.4
297.02 53.74 60 1.0 h 12.6 1.1 25 42.4 46 -3.6
528.01 46.97 45 1.2 h 18.5 1.8 25 42.3 46 -3.7
66.02 49.9 45 1.0 h 9.7 0.4 25 35.0 40 -5.0
131.98 48.36 180 1.2 h 12.6 1.0 25 37.0 43.5 -6.5
297.02 50.85 270 1.0 \ 12.6 1.1 25 39.6 46 -6.5
132.06 45.76 45 1.0 Y 12.6 1.0 25 34.4 43.5 9.1
231.17 44.03 60 1.2 v 11.3 1.0 25 31.3 46 -14.7
231.17 42.65 45 1.0 h 11.3 1.0 25 30.0 46 -16.1
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ZTE Corporation

FCC ID: Q78ZXR10W800A

Date of Test April 2-9,2004 Temperature 257
EUT WB800A Wireless Access Point Humidity 70%
M/N W800A Operating Mode Running
SIN 040360 Test Engineer: Jandy SU
INDICATED TABLE ANTENNA CORRECTION FACTOR CORRECTED Fecis
AMPLITUDE SuBPART C
Frequency | Ampl. Angle | Height Polar Anten Cable Amp. Corr. Ampl. Limit Margin
dBnv/ Comments dBn:V/
MHz 0 Degree | Meter HIV 0 DB DB dBmV//m dBnV/m dB
(5.725GHz-5.825GHz) Low Channel
5745 94.92 |FUND/PEAK| 45 1.0 v 34.1 5.4 31 103.4
5745 93.74 [FUND/PEAK| 60 1.0 h 34.1 5.4 31 102.2
5745 86.32 | FUND/AVE| 45 1.0 v 34.1 5.4 31 94.8
5745 85.82 | FUND/AVE| 45 1.2 h 34.1 5.4 31 94.3
11490 | 37.01 AVE 90 1.2 h 39.6 7.6 32 52.2 54 -1.8
17236 | 30.41 AVE 180 1.2 h 44.3 9.7 32.5 51.9 54 2.1
17236 | 30.22 AVE 270 1.0 \Y 44.3 9.7 325 51.7 54 -2.3
17236 | 49.71 AVE 180 1.2 h 44.3 9.7 32.5 71.2 74 -2.8
11490 | 3541 PEAK 60 1.2 v 39.6 7.6 32 50.6 54 -3.4
17236 | 48.28 PEAK 45 1.0 \Y 44.3 9.7 325 69.8 74 -4.2
11490 | 52.87 PEAK 45 1.2 h 39.6 7.6 32 68.1 74 -5.9
11490 | 49.28 PEAK 180 1.2 \Y 39.6 7.6 32 64.5 74 -9.5
(5.725GHz-5.825GHz) Middle Channel
5782 97.61 |FUND/PEAK| 45 1.0 \Y 34.1 5.4 31 106.1
5782 98.02 |[FUND/PEAK| 60 1.0 h 34.1 5.4 32.8 104.7
5782 86.97 | FUND/AVE| 45 1.0 \Y 34.1 5.4 325 94.0
5782 89.05 | FUND/AVE| 45 1.2 h 34.1 5.4 321 96.5
17355 | 33.12 AVE 45 1.2 h 41.8 9.7 32.8 51.8 54 2.2
11567 | 37.01 AVE 45 1.2 h 39.1 7.8 325 51.4 54 -2.6
17355 | 29.89 AVE 270 1.0 v 41.8 9.7 31 50.4 54 -3.6
11567 | 35.46 AVE 60 1.2 \% 39.1 7.8 32.8 49.5 54 -4.5
11567 | 51.26 PEAK 45 1.2 h 39.1 7.8 31 67.1 74 -6.9
17355 | 47.56 PEAK 180 1.2 h 41.8 9.7 32.1 67.0 74 -7.0
17355 | 47.28 PEAK 45 1.0 \Y 41.8 9.7 325 66.3 74 -7.7
11567 49.6 PEAK 180 1.2 v 39.1 7.8 321 64.4 74 -9.6
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ZTE Corporation FCC ID: Q78ZXR10W800A

Continued:
(5.725GHz-5.825GHz) High Channel

5805 93.4 |FUND/PEAK| 45 1.0 % 34.1 5.4 31.1 101.8

5805 97.66 |[FUND/PEAK| 60 1.0 h 34.1 5.4 31.1 106.1

5805 85.98 | FUND/AVE| 45 1.0 % 34.1 5.4 31.1 94.4

5805 88.23 | FUND/AVE | 45 1.2 h 34.1 5.4 31.1 96.6

11610 | 37.41 AVE 60 1.2 v 39.1 7.8 32.2 52.1 54 -1.9

17415 | 30.45 AVE 180 1.2 h 44.3 9.7 32.6 51.9 54 2.2

17415 | 30.26 AVE 270 1.0 % 44.3 9.7 32.6 51.7 54 -2.3

11610 | 37.01 AVE 90 1.2 h 39.1 7.8 32.2 51.7 54 -2.3

17415 | 48.08 PEAK 180 1.2 h 44.3 9.7 32.6 69.5 74 -4.5

17415 | 47.96 PEAK 45 1.0 % 44.3 9.7 32.6 69.4 74 -4.6

11610 | 49.71 PEAK 45 1.2 h 39.1 7.8 32.2 64.4 74 -9.6

11610 | 48.08 PEAK 180 1.2 v 39.1 7.8 32.2 62.8 74 -11.2

INDICATED TABLE ANTENNA CORRECTION FACTOR i?/ﬁ?;gi Sf;iRlTsB

Frequency Ampl. Angle | Height | Polar [ Antenna | Cable | Amp. Corr. Ampl. Limit Margin

MHz dBnY/m | Degree | Meter | H/V | dBnV/m dB dB dBnV/m dBny/m dB
(5.725GHz-5.825GHz) 30MHz-1000MHz

528.01 47.69 45 1.2 % 18.5 1.8 25 43.0 46 -3.0
131.98 51.71 180 1.2 h 12.6 1.0 25 40.3 43.5 -3.2
528.01 47.55 45 1.2 h 18.5 1.8 25 42.9 46 -3.2
66.02 50.66 180 1.2 v 9.7 0.4 25 35.8 40 -4.2
132.06 48.87 45 1.0 % 12.6 1.0 25 37.5 43.5 -6.0
66.02 48.16 45 1.0 h 9.7 0.4 25 33.3 40 -6.7
297.02 48.62 270 1.0 v 12.6 1.1 25 37.3 46 -8.7
297.02 46.56 60 1.0 h 12.6 1.1 25 35.3 46 -10.7
231.17 47.4 60 1.2 % 11.3 1.0 25 34.7 46 -11.3
231.17 42.25 45 1.0 h 11.3 1.0 25 29.6 46 -16.5
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ZTE Corporation

FCC ID: Q78ZXR10W800A

Antenna M/N: TQJ-5800C-5

Date of Test April 2-9,2004 Temperature 25?
EUT WB800A Wireless Access Point Humidity 70%
M/N W800A Operating Mode Running
SN 040360 Test Engineer: Jandy SU
INDICATED TABLE ANTENNA CORRECTION FACTOR CORRECTED Fee1s
AMPLITUDE SUBPART C
Frequency | Ampl. Angle | Height Polar Anten Cable Amp. Corr. Ampl. Limit Margin
dBnV/ Comments dBn:\//
MHz 0 Degree | Meter HIV 0 DB DB dBnmV/m dBnmV/m dB
(5.725GHz-5.825GHz) Low Channel
5745 90.6 |FUND/PEAK| 45 1.0 \Y 34.1 5.4 31 99.1
5745 98.29 |FUND/PEAK| 60 1.0 h 34.1 5.4 31 106.8
5745 82.6 | FUND/AVE| 45 1.0 \Y 34.1 5.4 31 91.1
5745 91.01 | FUND/AVE| 45 1.2 h 34.1 5.4 31 99.5
11490 | 37.01 AVE 60 1.2 \Y 39.6 7.6 32 52.2 54 -1.8
17236 30.1 AVE 270 1.0 \Y 44.3 9.7 325 51.6 54 2.4
17236 | 29.98 AVE 180 1.2 h 44.3 9.7 32.5 51.5 54 -2.5
11490 | 55.75 AVE 45 1.2 h 39.6 7.6 32 71.0 74 -3.0
11490 | 3541 PEAK 90 1.2 h 39.6 7.6 32 50.6 54 -3.4
17236 | 46.54 PEAK 45 1.0 v 44.3 9.7 32.5 68.0 74 -6.0
17236 | 46.54 PEAK 180 1.2 h 44.3 9.7 325 68.0 74 -6.0
11490 | 48.28 PEAK 180 1.2 v 39.6 7.6 32 63.5 74 -10.5
(5.725GHz-5.825GHz) Middle Channel
5782 5782 [FUND/PEAK| 92.99 45 1.0 \Y 34.1 54 31
5782 5782 [FUND/PEAK| 100.3 60 1.0 h 34.1 5.4 32.8
5782 5782 | FUND/AVE | 85.49 45 1.0 \Y 34.1 5.4 32.5
5782 5782 | FUND/AVE | 93.12 45 1.2 h 34.1 54 321
11567 | 37.01 AVE 45 1.2 h 39.1 7.8 32.5 51.4 54 -2.6
17355 | 30.12 AVE 270 1.0 \% 41.8 9.7 31 50.6 54 -3.4
11567 53.9 PEAK 45 1.2 h 39.1 7.8 31 69.8 74 -4.2
11567 | 35.41 AVE 60 1.2 v 39.1 7.8 32.8 49.5 54 -4.5
17355 | 30.23 AVE 45 1.2 h 41.8 9.7 32.8 48.9 54 5.1
17355 | 46.54 PEAK 180 1.2 h 41.8 9.7 321 65.9 74 -8.1
17355 | 46.04 PEAK 45 1.0 \% 41.8 9.7 32.5 65.0 74 -9.0
11567 | 47.01 PEAK 180 1.2 \Y 39.1 7.8 321 61.8 74 -12.2
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ZTE Corporation

FCC ID: Q78ZXR10W800A

Continued:

(5.725GHz-5.825GHz) High Channel

5805 91.57 |[FUND/PEAK| 45 1.0 % 34.1 5.4 31.1 100.0
5805 100.1 |[FUND/PEAK]| 60 1.0 h 34.1 5.4 31.1 108.5
5805 83.05 [ FUND/AVE| 45 1.0 v 34.1 5.4 31.1 91.5
5805 92.37 | FUND/AVE| 45 1.2 h 34.1 5.4 31.1 100.8
11610 | 37.41 AVE 90 1.2 h 39.1 7.8 32.2 52.1 54 -1.9
17415 | 30.45 AVE 180 1.2 h 44.3 9.7 32.6 51.9 54 2.2
11610 | 37.01 AVE 60 1.2 v 39.1 7.8 32.2 51.7 54 -2.3
17415 | 30.33 AVE 270 1.0 \ 44.3 9.7 32.6 51.7 54 -2.3
17415 | 47.31 PEAK 45 1.0 v 44.3 9.7 32.6 68.7 74 -5.3
11610 | 53.48 PEAK 45 1.2 h 39.1 7.8 32.2 68.2 74 -5.8
17415 | 46.54 PEAK 180 1.2 h 44.3 9.7 32.6 67.9 74 -6.1
11610 | 47.88 PEAK 180 1.2 v 39.1 7.8 32.2 62.6 74 -11.4
INDICATED TABLE ANTENNA CORRECTION FACTOR i?AR;L?JEE Sf;iR]:rsB
Frequency Ampl. Angle | Height | Polar | Antenna | Cable | Amp. Corr. Ampl. Limit Margin
MHz dBnV/m | Degree | Meter | H/'V | dBnV/m dB dB dBnV/m dBnV/m dB
(5.725GHz-5.825GHz) 30MHZz-1000MHz
528.01 49.15 45 1.2 % 18.5 1.8 25 44.5 46 -1.6
528.01 48.53 45 1.2 h 18.5 1.8 25 43.8 46 2.2
66.02 52.66 180 1.2 Y 9.7 0.4 25 37.8 40 2.2
297.02 52.35 60 1.0 h 12.6 1.1 25 41.1 46 -5.0
131.98 48.34 180 1.2 h 12.6 1.0 25 36.9 43.5 -6.6
132.06 47.56 45 1.0 % 12.6 1.0 25 36.2 43.5 -7.3
66.02 46.79 45 1.0 h 9.7 0.4 25 31.9 40 -8.1
231.17 48.43 45 1.0 h 11.3 1.0 25 35.7 46 -10.3
297.02 46.32 270 1.0 v 12.6 1.1 25 35.0 46 -11.0
231.17 47.38 60 1.2 Y, 11.3 1.0 25 34.7 46 -11.3

Note:

FUND = Fundamental
AVG = average

Test Result: Pass
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